Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

@ MOTOROLA SOLUTIONS

p

%ng
MS ISONEC 17025

TESTING
SAMM No. 0825

MOTOROLA PENANG ADV. COMM. LABORATORY

Motorola Solutions Malaysia Sdn Bhd

Innoplex Plot 2A, Medan Bayan Lepas,

Mukim 12 S.W.D, 11900 Bayan Lepas,
Penang, Malaysia.

FCCI/IS

Report Revision

ED TEST REPORT
. Rev.B

Date/s Tested

Report Issue Date
Manufacturer/Location
Requestor

Product Type

Model Number

Frequency Band

Low / Max RF Output Power
Applicant Name

Applicant Address

ISED Registrations
FCC Test Firm Registrations

18-APR-2018 - 10-JUN-2018
30-JUL-2018

Motorola Solutions Malaysia Sdn Bhd
FEEMSTER MICHAEL

Mobile

M37TXS9PWI1AN

380- 470 MHz

1 Watts / 120 Watts

Motorola Solutions Malaysia Sdn Bhd

Innoplex Plot 2A, Medan Bayan Lepas,
Mukim 12 S.W.D, 11900 Bayan Lepas,
Penang, Malaysia

109AK

461337

The equipment was tested accordance to the requirement listed below:

(LMR)
FCC 47 CFR Part 22, 74, 80, 90
ISED RSS- Gen / 119

PASS

This report shall not be reproduced without written approval from an officially designated representative of the Motorola Penang Adv.

Comm. Laboratory. The results and statements contained in this report pertain only to the device(s) evaluated.

Prepared By:
;

=

Khor Wei Loong
Test Personnel

Approved By:

v

Vincent Foong
Responsible Engineer

Page 1 0of 130



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
Table of Contents

ReEPOTt REVISION HISTOTY ....eiiiiiiiiieiieciie ettt ettt ettt e e te et e esbe e saesabeesseeesseeseeenseeseeasseeseesnsaensseanns
1.0 General INOTMIATION ... ..ooiuiiiiieee ettt et e a e et e s bt e et e e s at e et e e saeeenbeesabeenbeesaeeenneans
2.0 Summary Of TeSt RESUILS ......ccuiiiiiiiiieiieeie ettt ettt et sbe et e esbeesteeenbeessseesseensseensaensseanns
3.0 Measurement UNCETTAINLY .......coiuieriieiiieitieet ettt et te ettt e st e st e e bt esbeeeabeesseeenbe e seesabeesseeenbeessbesnbeesaeeenneenneas
4.0 EQUIPIMENLE LISt...iiitiiiiiiiiieiieie ettt ettt ettt et e e e et e e abe e beeesbe e seeesbeeseeenbeeteeenbeeseeanbeensbeentaennneenns
5.0 TSt COMAILION. ...ttt ettt ettt e h e et e e bt e et e e bt e eabeesbeesabeesaeeeabeesseesmbeabeeenbeesneeenneans
5.1, Transmitter Test CONAILIONS .....cc.eeruiiiiiiiiiieeiieiieeieeiee et eite st e et e steebeeseaeeseessaeesseessaeenseessseenseesssesnseens 9
6.0 TranSmitter TeSt PATAMELETS ......cccviieiiiieiiie ettt ettt ettt e e e te e e s ve e e s beeesabee e sseeessseeessseeensseeesseeans
(O T B 2 A 0113010 L o0 ) ) SRS 10
6.1.1. TS SEIUP. ..ttt ettt ettt e ettt e s bt e s ab et e s ettt e sab e e e bt e e e sabeeebbeesbbeesbbeesnneeea
6.1.2. TESE RESULL ...ttt ettt ettt ettt e bt e et e sbeesateenaeeeane

6.2, FrequencCy STADIIILY ......coouiiiiiiiieteee ettt ettt sttt ettt 11
6.2.1. TSt SEIUP . ..vteeeitie ettt ettt ettt ettt e ettt e ettt e ettt e e taeesataeeessseeasseaeesseeessseeeasseeeaaseessseesnseeesseesnseenas
6.2.2. TESE RESUIL ..ottt e et e e et e e e ate e e s abaeessbeeessbeeesaseeessseeesseeesseennsseeans
6.2.3. TESE LML . ..eeutieeiieetie ettt ettt et e et et e et e et e e st e e seeeaseeesaeesbeesseensaessseesseessesnseensseenseenssennsaensseanns

6.3, Audio Frequency RESPONSE ......cc.ooiiiiiiiiiiiiiieeit ettt ettt ettt e bt e et eseteebeesaeeenee 14
6.3.1. T A< 1 o DRSPS
6.3.2. TESE RESUIL ..ottt e et e e et e e e ate e e e abaeessbeeessbeeesaseeesseeesseeesseeensseeans
6.3.3. TEST LML .ottt ettt ettt ettt e bt et e e et e sb e et e e st e eb e et e eate bt enbeentenaeenbeeneeee

6.4.  Audio Low Pass Filter REeSPONSE .......cccuiriiriiiiiiiiiiiiieiieeiteeeest ettt 17
6.4.1. TSt SEIUP . ..vteeitieeeiie ettt ettt ettt e ettt e et e e et e e etaeeessaeeessseessseeeasseeeasseeeasseeeasseessseessseesnnseesnnseenns
6.4.2. TSt RESUIL ...ttt ettt e et e s et e et e e s bt e e st e e see et e ensteenbeesseesnseenneeenne
6.4.3. TSt LIMIL....eeiiieeeiie e ettt e ettt e e e e et e e esteeeesseeessseeessseeeasseeesnseeesseessseessseesnnseenns

6.5,  ModUulation LIMITING ....cccueiiiitiiiiiiiieeieetee ettt ettt b et ettt et et sbe e saeenaeenne s 20
6.5.1. TSt SEIUP . ..vteeitie ettt ettt ettt et e ettt e et e e e taeeetaeeessaeesssseeasseeeasseeeasseeeasseeennseeesseessseeesseeennseenns
6.5.2. TESE RESUIL ...ttt ettt e et et e st e e s bt e enbeeste et e esbeeenbeenseesaseenneeenne
6.5.3. TS LLIMIIT. ...ttt ettt e b e et e bt st e e bt e e st e e bt e s ab e e bt e eabe e bt e sabeenbaeeaee

6.6.  Occupied BandWidth............cccoooiiiiiiii ettt et e 22
6.6.1. TeSt SETUP (ANALOZ) .oneviieiiie ettt ettt e et e et e e s e e s ateeessaeeessbeeesnseeesnseesnsseesnsseesnsseenns
6.6.2. Test RESUIL (ANALOZ) ....eieiiiiiieiie ettt ettt et e st e e bt et e et e e sabeenbeesabeenseesneeenne
6.6.3. Test SETUP (DIGILAL) ..ceuviiieiiieie et e et e et e e st e e e b eeesabeeesnseeesnseeennseesnnseeens
6.6.4. Test RESUIL (DIZITAL)....uvieeiiiiieiie ettt et ettt et e s e et e e et e et e e ssteenbeessbeenseennaeenne
6.6.5. TS LLMIIE. ..ttt h e et e bttt e bt e e et e e e bt e e ab e e bt e eab e e bt e eabeenbeesabeenaeeenee

6.7. Band Edge Conducted Spurious Emission (Part 22) ..........ccooiiiiiiiiiiiiieieceeeeee e 36
6.7.1. TESt SETUP (ANALOZ) .ttt et e et e e et e e st eesateeessaeeeesseeessseeesnseesssseeensseesnsseenns
6.7.2. Test RESUIL (ANALOZ) ....vieiiiiiieiie ettt ettt ettt et e st e et e e st e et e e sateenbeessneenseenneeenne
6.7.3. Test SETUP (DIGILAL) ..ceuvieieiiieeiie ettt e e et e e e te e e s tbeeesaseeessseeessseeennseesnnseeens
6.7.4. Test RESUIL (DIZITAL).....vieeiiiiiiiie ettt ettt ettt et e et e st e et e e snbeenbeessbeenseennaeenne
6.7.5. TS LLMIIE. ...ttt b e et e bttt e bt et e e bt e e s bt e bt e eab e e bt e eabeenbeesabeenbeeenne

6.8.  Transient Frequency BeRavior.........ccccuiiiiiiiiiiie ettt et 42
6.8.1. TS SEIUP ..ttt ettt ettt e et e ettt e ettt e e ab e e e sabeeeeabeeesabeeeaabeeesabeeenbeesbbeesnbeesnneena
6.8.2. TESE RESUIL ...ttt st e h et e bt e bt e bt e et e e bt e st e e naaeenne
6.8.3. BT A 5 o L U RRT PSR

Page 2 0f 130



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023

FCC ID: AZ492FT7118

IC:
6.9.  Adjacent Channel POWET............coooiiiiiiiieiiie ettt ettt e s e e sta e e v e e eenbeeesnseeenseeennns 47
6.9.1. TEst SELUP (ANALOZ) ..eevieniiieiiieiie ettt ettt ettt e et e e s teeebe e st e esbeessteeaseessbeenseesssesnseensseenns 47
6.9.2. TESE RESUIL ..ottt e et e e et e e s ba e e s ataeessbeeessbeeesaseeesseeesseeesseeesseanns 47
6.9.3. Test SELUP (DIGILAL) ..eeeuvieiiieiieiie ettt ettt et e s e et e et e e b e e ssaeenbaessseenseesssesnsaensseenne 48
6.9.4. TESE RESUIL ..ottt e et e e et e e st ae e e abeeessaeeessbeeessseeesseeesseeesseennsseanns 48
6.10. Conducted SPUrious EMISSION ......ccuieiiiiiiiiriieiiieiieeie ettt ettt ite e seaeebeesaaeesbeessneenseessseenns 51
LT O O s A1 o TSP 51
6.10.2.  TeSt RESUIL (ANAIOZ) ...covieiiiiiieiieeit ettt ettt ettt st e et esaeebeessaeesseessbeensaessseenseesssesnseens 52
6.10.3.  TeSt RESUIt (DIZIAL)...cccuviiiiiiieiie ettt e e et e et e e s bae e s sbeeesaseeesaseeesaseeessseeensseeesseeenssens 66
0.10.4. TSt LIMIt.ecuiiiiiiiiieitieeiteie ettt ettt et et e e bt e et e esbeessaeesseessbeesseessseensaenssaenseensseensaensseanseensseenseens 94
6.11. Radiated SPUrious EMISSION .......cccuiieiuiiieiiiiiiiie ettt et e et e s ve e e seb e e e sareeesseeenseeenseeennns 95
LT I O B ] A 1< 10 o OO 95
LT I 0 K] A o] 1 LA (AN T (o . RS 96
6.11.3.  Test RESUIt (DIZILAl)....cccuiiiiieiiieiieiieeiieiee ettt ettt st e b e sseeesbaesaaeesseessseensaessseenns 106
(T I U S KT A8 5 1 o L TSRS 126
6.12. Effective Radiated POWEr (ERP) ......ccoviiiiiiiiieeeeee et ettt 127
0.12.1. ST SEEUP....eeeeetee ettt ettt e sttt e ettt e it e e e eab e e e ehb e e s bt e sbb e e e bt e e s nr e e 127
(T 0 A T A ] 1 L USRS 128
(T D TR KT A8 5 1 L SRR 128
6.13.  GNSS (EIRP fOr 1559 = T610MHZ)......coouiiiiieiiieiieieeieeete ettt beestae e e sseeensaen 128
0.13.1. ST SEEUP.c..eeeeeitee ettt ettt e sttt et e e et e e it e e e eab e s bt e e sbb e e e bt e e s abee e 129
LT % T8 B ] A ] 1 RS SRRS 129
(T IR T8 KT A8 5 1 o L SRS 130
Report Revision History
Flz—ﬁ\:tg?; Description Date Originator
Rev. A Initial Report 27-JUN-2018 Khor Wei Loong
Amended on Section 6.11 reference to ANSI C63.26 .
Rev. B Added 459.125MHz 60W data on section 6.11 30-JUL-2018 Khor Wei Loong

Page 3 0f 130



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

1.0

General Information

EUT Description:

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Technologies

Land Mobile Radio (LMR)

Modulation Type

Analog, C4FM , Phase 11

General Description of Applied Standards
The EUT is a RF Product. According to the specifications of the manufacturer, the EUT is to comply

with the requirements of the following standards:

ANSI C63.4-2014
ANSI C63.26-2015

Page 4 of 130



2.0

Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Summary of Test Results
FCC General ISED K
Rules Part General Test Item Result Remar
(47CFR) Rules Part
2.1046, 22.565, -
74461, 74,534, | o>-Gen, RF Power Output Pass
RSS-119
80.215
2.1055,90.213, -
22.355, 74.464, - Frequency Stability Pass
74.561
2.1047, 74.463, | RSS-Gen, Audio Frequency Pass -
80.213 RSS-119 Response
2.1047,74.463, | RSS-Gen, Audio Low Pass Filter Pass -
80.213 RSS-119 Response
2.1047,74.463, | RSS-Gen, e -
R0.213 RSS-119 Modulation limiting Pass
16KOF1E — 15.0255kHz
21049,90210. SOKOFIE 15 133217
‘ - ’535' > |  RSS-Gen, 0 :od Bandwidth p 11KOF3E — 9.9789kHz
Q051100 RSS-119 ceupied Bandwt ass 8K10F1D — 7.9941kHz
80’ 1 1((Cf))’ 8K10F1E — 8.0454kHz
) 8K10F1W — 8.0343kHz
16KOF3E — 15.0190kHz
i : B%nd Edge g"‘?dl.“’ted Pass 8K10F1E — 8.430kHz
purious Bmission 8K10F1W — 7.9600kHz
90.214 i Transient Fr.equency Pass -
Behavior
- - Adjacent Channel Power NA )
2.1053,90.210, RSS-Gen, ) .
2235974461, | Rss-119 | Conducted Spurious Pass Highest Sput Level
74.861,80.211 SS10NS !
2.1053,90.210, RSS-Gen, Radiated Spurious Highest Spur Level
22.359,74.461, RSS-119 Emission Pass -36.19dBm
74.861,80.211 '
) ) GNSS (EIRP for 1559 — NA
1610MHz)
Effective Radiated Power
) ) (ERP) NA

NA - Not Applicable
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3.0 Measurement Uncertainty
Expended Uncertainty
Measurement Frequency (k=1.96) (+)

AC Power Line Conducted Spurious Emission | 150KHz ~ 30MHz 3.43

30MHz ~ 200MHz 5.01

Radiated Emissions up to 1 GHz 200MHz ~ 501

1000MHz '
. . 1GHz ~ 18GHz 5.01
Radiated Emissions above 1 GHz 13GHz ~ 725Gz 501
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4.0

Equipment List

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

FCC Analog ATE#1: (SW version: 2.4.5 & FCC_Frequency Stability 1.0.3 rev.)

Description Model Serial Number | Calibration Date | Calibration Due Date

Audio Analyzer 8903B 3011A10475 2-May-17 2-Aug-18
SIGNAL GENERATOR 2042 203001/904 2-May-17 8-Mar-19
MODULATION ANALYZER 8901B 3216A03889 3-May-17 3-Apr-19
DSA 36570A MY42506781 3-May-17 3-Aug-18
POWER SENSOR E4412A MY41502652 9-May-17 17-Apr-19
POWER METER E4416A GB41293855 9-May-17 16-Jan-19
POWER SUPPLY 6031A 2430A00146 09-Apr-18 08-Apr-19
CHAMBER SH-641 92009188 3-Apr-18 3-Apr-19
RF TRANSCEIVER

CONTROLLER AX2007Al NA CNR CNR

FCC Transient ATE #1: (SW version: FCC Transient ATE_R1.1.1)

Description Model Serial Number | Calibration Date | Calibration Due Date

POWER SUPPLY 6032A 2818A03549 11-May-17 3-Aug-18
POWER SENSOR E4412A MY41498918 9-May-17 9-Aug-18
POWER METER E4416A GB41293747 12-May-16 12-Aug-18
ggr\];:gg ATORS/SWITCH 11713A 2508A10141 CNR CNR
STEP ATTENUATOR/11dB 8494G MY52300223 9-May-17 9-Aug-18
STEP ATTENUATOR/110dB 8496G MY52300176 9-May-17 9-Aug-18
OSCILLOSCOPE MSO8064A MY45001903 25-May-17 25-Aug-18
AUDIO ANALYZER 8903B 3729A17409 2-May-17 5-Dec-18
AUDIO ANALYZER 8903B 3011A08952 2-May-17 25-Nov-18
MODULATION ANALYZER 8901B 3538A05696 28-Mar-18 31-Mar-19
SIGNAL GENERATOR 8657A 3323A05725 19-May-17 19-Aug-18
SPECTRUM ANAYLYZER E4440A MY46185415 24-May-17 16-Aug-19
SWITCH CONTROL UNIT - - CNR CNR
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CONDUCTED SPUR EMISSION ATE # 1 (SW version: Conducted Spur ATE_rev 1.23.01)

Description Model Serial Number Calibration Calibration Due
Date Date
SWITCH CONTROL UNIT 3488A 2719A32735 CNR CNR
SPECTRUM ANALYZER E4440A US45303111 16-Feb-17 16-Feb-19
POWER SUPPLY 6032A MY41002067 5-May-17 5-Aug-18
HIGH PASS FILTER SWITCH BOX - CS001 9-Apr-18 9-Apr-19
MICROWAVE GENERATOR SMP04 100146 18-Sept-17 18-Sept-18
MODULATION ANALYZER 8901B 3438A05278 3-May-17 3-Aug-18

Radiated Emission Station (SW version: EMC _FCC_IC Bluetooth RE Test v1.5.1)

SERIAL CALIBRATION | CALIBRATION

DESCRIPTION MODEL NUMBER DATE DUE DATE
DRG HORN FREQ. SAS-571 719 18-Jul-17 18-Jul-19
DRG HORN FREQ. SAS-571 720 2-Mar-17 2-Mar-19
POWER SUPPLY 6032A 2615A01178 6-Jun-17 6-Jun-18
MICROWAVE SIGNAL
GENERATOR SMP04 100127 19-Jul-17 18-Jul-18
EMI TEST RECEIVER ESIB26 100336 13-Jul-17 12-Jul-18
SIGNAL ANALYZER FSV40 101103 18-Jul-17 17-Jul-18
5m Semi-anechoic Chamber $800-HX 12308 CNR CNR
BILOG ANTENNA CBL6112D 25224 22-Jul-17 22-Jul-18
BILOG ANTENNA CBL6112B 2964 16-Feb-18 16-Feb-20
BROAD-BAND HORN
ANTENNA BBHA9170 | BBHA9170255 7-Nov-17 7-Nov-18
DATA LOGGER SDL500 A.016776 18-Mar-17 18-Mar-19
LOOP ANTENNA 6502 208416 27-Jul-17 27-Jul-18
SYSTEM CONTROLLER SC104V 050806-1 CNR CNR
TURNTABLE FLUSH MOUNT CNR
M FM2011 NA CNR
ANTENNA POSITIONING CNR
TOWER TLT2 NA CNR

Miteq Hi CNR CNR

Gain

18 - 40GHz PREAMPLIFIER Sucoflex 002
PREAMPLIFIER PAM-0118P 361 CNR CNR
Test Software EMC FCC IC Bluetooth RE Test
Version EMC FCC RE vl.5.1

CNR - Calibration Not Required
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5.0 Test Condition

5.1. Transmitter Test Conditions

Test Item, Power Modulation Test Frequency Tested By
(Channel Spacing) (W) (MH2z)
RF Output Power Low & Analog 380.0125, 406.2, Khor Wei Loong
Max 450.65, 459.125,
467.775
Frequency Stability Max Analog 467.775 Khor Wei Loong
Audio Frequency Response Max Analog 467.775 Khor Wei Loong
(12.5kHz / 25kHz)
Audio Low Pass Filter Response Max Analog 467.775 Khor Wei Loong
(12.5kHz / 25kHz)
Modulation limiting Max Analog 467.775 Khor Wei Loong
(12.5kHz / 25kHz)
Occupied Bandwidth Max Analog, 406.2, 450.65, Khor Wei Loong
(12.5kHz / 20kHz / 25kHz) CAFM, 459.125, 467.775,
Phase 11
Band Edge Conducted Spurious Max Analog, 459.025, 459.65 Khor Wei Loong
Emissions (Part 22) CAFM,
(12.5kHz / 20kHz / 25kHz) Phase 11
Transient Frequency Behavior Max Analog 467.775 Khor Wei Loong
(UHF & VHF Band)
(12.5kHz / 25kHz)
Adjacent Channel Power Max Analog, NA NA
(700MHz Band) C4FM
(12.5kHz / 25kHz)
Conducted Spurious Emissions- Low / Analog, 380.0125, 406.2, Khor Wei Loong
(12.5kHz / 25kHz) Max C4FM, 450.65, 459.025,
Phase 11 459.65, 459.125,
467.775
Radiated Spurious Emission Low / Analog, 380.0125, 406.2, Nazrin&
(12.5kHz / 25kHz) Max C4FM, 450.65, 459.125, Qawiman
Phase II 467.775
GNSS (EIRP for 1559 - 1610MHz) Max Analog NA NA
(12.5kHz / 25kHz)
Effective Radiated Power (ERP) Max Analog NA NA
(12.5kHz / 25kHz)

NA = Not Applicable
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6.0 Transmitter Test Parameters

6.1. RF Output Power

6.1.1. Test Setup

Test Box

Power Meter

DuT —> > >

Attn Power
30dB Sensor

\ 4

POWER SUPPLY

1) The DUT transmitter connected to Power Meter using the 30 dB attenuator and power sensor
with above setup.

2) Path loss for the measurement included.

3) All the measurement was done at low, mid, high frequency for each band.

4) Record the power into the test report.

6.1.2. Test Result

Temperature 25°C
Voltage (V) 13.6V
Low Power Current Max Power Current
Frequency (MHz) (W) (A) (W) (A) Remarks
380.0125 1.09 3.72 119.78 24.9
406.2 0.96 3.61 116.47 21.3
450.65 0.91 3.54 119.34 23.2
459.125 0.94 3.65 116.57 24.4
467.775 1.01 371 115.69 245
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6.2. Frequency Stability

6.2.1. Test Setup

Mod Analyzer /

Spectrum Analyzer
Input 50Q

Attn

Power
Supply

Test Box

1) The DUT transmitter output port was connected to Modulation / Spectrum Analyzer.
2) Path loss for the measurement included.
3) Transmit the DUT and record the freq in MCFyp;.
4) Test in 2 conditions:
o Temperature: The frequency of the transmitter was measured from -30°C to 50°C.

e Supply Voltage:
-Mobile: The frequency of the transmitter was measured from 85% to 115% of the nominal
operating input voltage.
-Portable: The frequency of the transmitter was measured from nominal * x % as specified by
the manufacturer

5) Calculate the ppm frequency error by the following:

MCFyy,

TZTMHZ 1) 4106
ACFums )*

ppm error = (

Where: MCFy; is the Measured Carrier Frequency in MHz
ACFmH; 1s the Assigned Carrier Frequency in MHz
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6.2.2. Test Result
467.7750 MHz, Frequency Stability vs. Voltage
1.500
1.000
=
-8
=N
E 0500 Frequency
E stability, PPM
Z
5 0.000 & —-— = * t—-—F__E’ —Sper [low)
= PPM
E-D.SDD et
E PR
-1.000
-1.500
20 -15 -10 5 0 5 10 15 20
Voltage Change in Percentage %
Frequency / Channel 4677750 MHz / 12.5kHz
Spacing
Temperature, °C 25
- Spec (low) | Spec (high)
Voltage % Voltage, V Frequency, MHz Frequency Stability, PPM
PPM PPM
-20 10.800 467.774980 -0.042 -1.000 1.000
-15 11.560 467.774970 -0.064 -1.000 1.000
-10 12.240 467.774980 -0.042 -1.000 1.000
-5 12.920 467.774970 -0.064 -1.000 1.000
0 13.600 467.774970 -0.064 -1.000 1.000
5 14.280 467.774970 -0.064 -1.000 1.000
10 14.960 467.774970 -0.064 -1.000 1.000
15 15.640 467.774980 -0.042 -1.000 1.000
20 16.320 467.774980 0.042 -1.000 1.000

Page 12 0f 130




Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
467.7750 MHz, Frequency Stability vs. Temperature
1.500
1.000
E e SISO
e ;tal?il'rn,-,'?
= 0.500 PPM
-
£ v-—t
3 oo e T
g
g -0.500
-3 5 ne [high)
E PEM
-1.000
_1500 T T T T T T T T 1
30 -20 -10 0 10 20 30 40 50 &0
Temperature, °C
Frequency / Channel 467.7750 MHz /  12.5 kHz
Spacing
Voltage, V 13.6
0 - Spec (low) Spec (high)
Temperature, C Frequency, MHz Frequency Stability, PPM PPM PPM
-30 467.775100 0.200 -1.000 1.000
-20 467.775100 0.200 -1.000 1.000
-10 467.775130 0.230 -1.000 1.000
0 467.775080 0.170 -1.000 1.000
10 467.775060 0.120 -1.000 1.000
20 467.775020 0.040 -1.000 1.000
30 467.774980 -0.040 -1.000 1.000
40 467.774990 -0.020 -1.000 1.000
50 467.775060 0.120 -1.000 1.000
60 467.775090 0.190 -1.000 1.000
6.2.3. Test Limit

As per manufacturer declared spec +/- 1ppm
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6.3. Audio Frequency Response

6.3.1. Test Setup

Mod Analyzer Audio Analyzer
Mod Output/ o .
audio Input »| Audio Input
Input Audio Output

AC/DC Meter
Test Box

Power
Supply

1) The DUT transmitter output port was connected to Modulation Analyzer.

2) Path loss for the measurement included.

3) Set the audio bandwidth filter to 15 kHz and 50 kHz.

4) Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 20% of the Full rated
system deviation.

5) On audio analyzer, set the rated level as reference to zero.

6) Vary the audio frequency from 300 Hz to 3 kHz. Record the change in dB on the audio analyzer.
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Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

6.3.2. Test Result
467.775MHz, 126k TX. AUDIO FREQUENCY RESPOMN SE <3kHz
15.00 _
[,
10.00
/ - 20
500 _/ —_——— B0 2
// S0
. 1380
% 0.00 P
/ / —a— 0
5.00 - e
/ // 1250
-10.00 /’ —Specs. (LOW)
— Epecs QN
-15.00 /
100 1000 10000
Mod.Freq.[Hz)
Not For FCC Review
4B87.77T6MHz, 25k TX. AUDIO FREQUENCY RESPON SE <3kHz
15.00
- 'E_'. Tamg
10.00 ’ T
/ e
5.00 / — —=— qzE0%
// e
1 30
% 0.00 P
/ / —a— B0
5.00 / 1250
/ // 13.80
-10.00 /’ —_— e
— Specs. QR
-15.00 /
100 1000 10000
Mod.Freq.[Hz)

IC:
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6.3.3. Test Limit

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

+14 ]
+1277]
+10
+8 T & dBloctave slope
+5
4 — .~ 898 — 940 MHz
22— s1d8 rolloff
dB 0] 0 dB
22—
4 -3dB
5
5
=10
-12—] 12dB/
14— octave
-167]
T T T T LT
300 400 500 700 1000 1500 2500 3000

Frequency - Hz

Note:

IC:

o There are additional 6 dB per octave attenuation is allowed from 2.5KHz to 3KHz in equipment 25MHz to 869MHz

radio.

o Additional 6 dB per octave attenuation is allowed from 2.3KHz to 2.7KHz & additional 12 dB per octave attenuation

is allowed from 2.7KHz to 3KHz in equipment 896 MHz to 940MHz radio.
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6.4. Audio Low Pass Filter Response

6.4.1. Test Setup

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Signal Generator

RF Output

A 4

Mod Analyzer

Ext Lo

Dynamic Spectrum
Analyzer (DSA)

Channel 1

Mod In/ Audio Out [«

Input

Power

—D

Audio Analyzer

Audio Output

Attn
30dB

RF Port

Supply

AC/DC Meter
Test Box

1) The DUT transmitter output port was connected to Modulation Analyzer.
2) Path loss for the measurement included.

3) Press 23.1SPCL on modulation analyzer to enable the external LO from Sigen.

IC:

4) Set the Sigen frequency to Fc + 1.5 MHz, RF output level to 0dBm without modulation.
5) Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 60% of the Full rated

system deviation.

6) Up the amplitude by 20dB.
7) On DSA, get the reference point to 0dB.
8) Vary the frequency on audio analyzer from 3 kHz to 20 kHz, record the audio tone from DSA.
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IC:
6.4.2. Test Result
487.775MHz, 12.5k Audio Low Pass Filter Response
5
5 H e Vel )
-18 Y ke
.25 ]] \\ - 1280
1 — & - 13E0IS5
-356 \\ o :z
%—45 ! L y ——— 1250
1
_55 ' s —=— 1250
r \ 1260
-85 v =
\ \ 260
-5 " 12 Sz Lt
\ e \
-85 3 -
%
-85 -
100 1000 Mod.Freq.(Hz) 10000 100000
Not For FCC Review
467.775MHz, 25k Audio Low Pass Filter Response
5
-5 =
-15 | ™
N
.25 y
| N
35 : [,

13
/

1
-bh - — =
1250
-85 rl .
\ 1260
-75 Y ISz
i
-85 P
Ay
-85 .
100 1000 Mod.Freq.(Hz) 10000 100000
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6.4.3. Test Limit )
_— 0dB
o
=10
20 —| 1000 Hz 3000 Hz e
=30
dg =
40 —
o ’\,»-- -50 dB
50—  Aa0leguna000)
B: 50 log,,(13000)
50 : 100 log,{13000)
i Whers:
071 F= audio frequency
20— - «B25dB

I 11 [ I 1 [ o Ikl
1000 1500 2000 3K 4K 5K TK 10K 15K ZOK 30K 50K TOK

Frequancy - Hz

For audio frequencies above 3000 Hz, the audio response of the post limiter low-pass
filter shall meet or exceed the following requirements:

a) For equipment operating on 20, 25 or 30 kHz channel bandwidth in the 25 MHz
to 174 MHz range:

At frequencies from 3000 Hz through 15.000 Hz the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 40 logyq (f/ 3000) dB

where: fis the audio frequency in Hz.

At frequencies above 15,000 Hz. the attenuation shall be greater than the
attenuation at 1000 Hz, by at least: 28 dB.

b) For equipment operating with 25 kHz bandwidth channels between 406 and 512
MHz through 896 MHz. and between 929 MHz through 930 MHz:

At frequencies from 3000 Hz through 20.000 Hz. the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 60 logio (f/ 3000) dB

where: fis the audio frequency in Hz.

At frequencies above 20.000 Hz the attenuation shall be greater than the
attenuation at 1000 Hz by at least: 50 dB.

¢) For equipment operating on channels between 896 MHz through 901 MHz.
between 935 MHz through 940 MHz. and 12.5 or 15 kHz spaced channels in the
frequency range 138-174 MHz and 406-512 MHz.

At frequencies from 3000 Hz through 20,000 Hz the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 100 logyp (f/ 3000) dB

where: fis the audio frequency in Hz.
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6.5.

Modulation Limiting

6.5.1. Test Setup

1)

3)
4)

5)

Report ID: 08878-RF-00023

Mod Analyzer Audio Analyzer
LO in Input 50Q Audio Output
\ 4
Power AC/DC Meter
supply Test Box

The DUT transmitter output port was connected to Modulation Analyzer.

Path loss for the measurement included.
Set the audio bandwidth filter to 15 kHz.
Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 60% of the Full rated

system deviation.

Record the frequency deviation as 0dB input level at 1kHz audio frequency.

FCC ID: AZ492FT7118

IC:

Repeat the step and record the frequency deviation from -20 dB to 20dB by 5 dB increments and
different audio freq 300 Hz, 2.5 kHz and 3 kHz.
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6.5.2. Test Result

467.7750MHz, 12.5kHz Modulation Limiting

120.0
100.0
- #1
2 800
k)
=
g ——300
£ 500 —8— 1000
=
£ st 2500
.'E 40.0 i 3000
E — e
200
0.0
-20 -15 -10 -5 0 5 10 15 20

Input Level, dB

Not For FCC Review

467.7750MHz, 25.0kHz Modulation Limiting

120.0
100.0
# / il ‘ i)
2 800
t
g / 300
£ 500 —8— 1000
=
= e 2500
2 Aé/
5 00 7 i 3000
E / — e
200 -
J '__.——“/
090 4 T
20 415 -10 5 0 5 10 15 20

Input Level, dB

6.5.3. Test Limit
Modulation Limiting shall not exceed 100 percent.
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6.6. Occupied Bandwidth

6.6.1. Test Setup (Analog)

Power Audio Analyzer
A. Get Fc for ref
Get Fc for reference Supply (8903B)
Audio Output
A
Modulation Analyzer RF P .
I Y < Attenuator |« o Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output

DC Block v :
Spectrum Analyzer Attenuator + | RF Port Radi
Tnput 500 *HPE < adio Test Box

1) The DUT transmitter output port was connected to Modulation Analyzer.

2) Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.

3) Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.

4) Path loss for the measurement included.

5) Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.

6) Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

7) Transmit the DUT and record the occupied Bandwidth frequency.

8) Preset the spectrum analyzer for sideband spectrum measurement.

9) Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

10) Save the screen shot as modulated signal

11) Remove the audio tone from audio analyzer to capture unmodulated signal.

* Only HPF added for Mask 80.211 measurement with attenuator.
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IC:

Test Result (Analog)

6.6.2.
Medulation Rulis Parl

fnalop Volce | R55 119

Chanmel Frequeny Channel Spacing ! e 09% OCB &

dssln
[MH:] ki) k) g ]|
QUL 2000 2.0 L0255 1LEOFSE

i Agilent 1248053 8§, 2813 BT

Atten 18 d8

Modulation Ruliss Part
Analog Volce | FCC Part 74 / R§5 119
- e
Channel Frequency Channel Spadng Wﬁm ! :‘mm 9% OCB Emissinn Designatar
[MHz) [kHe} R i [kHa) |
4506500 N me gﬁgﬁﬂ”ﬁgﬁ 150221 160 3E
< Agilent 12:43:55 Jun 9, 20138 R T

Atten 18 d8
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Medulation | Rulis Parl
Analog Volce | FCC Part 80/ R§5 119

Chanmel Fregquency Channel Spading 4a% OCB £

delng
MHa) (htte) [ i
A7 7 F50 2.0 150202 1LEOFSE
o Agilent 12:46:56 Jyn 9, 2018 BT

Atten 18 d8

b,

H kHz

Medulation | Rulis Parl
Analog Voice | FCC Part 50/ ASS 119
Chanmel Frequeny Channel Spacing 09% DCB &
dssln
MHa) (htte) [ s
Qi 2000 11.% 99783 11EOFSE
i Agilent 11:03:36 Jun 18, 2018

of 58,61 dBm

Atten 18 d8&

VEH 1 kHz

R T
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Modulation | Ruliss Part
fnalog Volce [ FCC Part 74, 90 / R55 119
(I:dnlr::ﬂF;::urmv chdrlltl::-:;!dl.llm 5'9'::"(:;5 Emission Designatar
4506500 12.5 i ¥ EEFEE] 11K0F 3E
& Agient 1178107 Jun 18, 2013 R T

Atten 18 d8

Medulation | Rl Parl
fnalog Voloe FCC Parl B0
Chanmel Frequeny Channel Spacing 09% OCB i .
Ermassion Dessgnalor
[Mmz] {kHa) [kia]
4RT TTS0 250 = 150202 16K0OF3E
o Agilent 11:16:45 Jun 18, 2818 R T

Tun | o e
[ T e e P [ o -y b den cpbiid g h LS
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Medulation

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Analog Voloe

[

Channel Spading
[kHa)
2.0

% Agient 13:05:06 Jun 9, 2018

Chanmel Fregquency
[MHz)

45.3.12%0

tef SH.14 dBm

Medulation

26 dB Palrt (kHz]

pR R

Atten 18 d8

IC:
Rulis Parl
FCC Part 22.358(b)
g'gt::::;ﬂ. Erndssinn Designator
L0249 1LEOFSE
R T

Analog Voloe

Channel Spacing
[kHa)
200

Chanmel Frequeny
[MHz)

4531250

& Agient 131105 Jun 9, 201%

26 dB Palrt (kHz]

LAa373

Atten 18 d&

Rulis Parl
FCC Parl 21.359(b)
99% OCB
Erndssinn Designator
fhta) o
Lazad 1LEOFSE
R T
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Medulation Rulis Parl
Analog Volce FCC Parl ™
(I:dnlr::ﬂF;::urmv chdrlltl::-:;!dl.llm 5'9'::"(:;5 Emission Designatar
4L0.L500 200 T o 151332 200N LE
% Agilent 16:27:31 Jun 19, 2018 R T
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6.6.3. Test Setup (Digital)

Power Supply

Computer & Software
Program Radio

1))
2)

4)
S)
6)
7)
8)

PSA (Spectrum
Analyzer)

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Test Box

Program and set radio to operate in desire test frequency and digital mode with modulation.

(*4FSK, C4FM or other digital modulation form).

Path loss for the measurement included.
Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.
Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

Transmit the DUT and record the occupied Bandwidth frequency.
Preset the spectrum analyzer for modulation emission spectrum measurement.
Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

Capture the screen shot as modulated signal.

*Note:

e For Digital Modulation, 12.5 kHz Data F1D & FXD would be the same. Therefore only measurements with F1D

modulation shown below.

e For Digital Modulation, 12.5 kHz Data F1E & FXE would be the same. Therefore only measurements with F1E

modulation shown below.
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6.6.4. Test Result (Digital)

Medulation | Rulis Parl
Digital Data | FCC Part 50/ ASS 119
Chanmel Frequeny Channel Spacing 09% DCB &
dssln
MHa) (htte) [ i
QUL 2000 11.% i 79002 PK10F1D
o Agilent 13:42:08 Jyn 9, 2018 BT

sYBH 1 kHz
Medulation | Rl Parl
Digital Data | FCC Part 74, 30 / RSS 119
Channel Frequency Channel Spacing SR SR 9% DUE o ™
[MHi] [kHz) e e [kH) Ermissicn Designalor
450 6500 125 Iﬁ s T4l AK10F1D
o Agilent 13:47:56 Jun 9, 2818 R T
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Medulation Rulis Parl
Digital Vaice FCC Part 90/ R§5 119
Chanmel Freguen Channel Spadi 4a% OCE £
g o) [ S
QU 2000 11.% BoaLa HELONLE
2 Agilent B9:23:44 Jun 18, 2015 R T

Medulation Rulis Parl
Digital Voice FCC Part 74, 90 / RSS 119
Chanmel Frequeny Channel Spacing 09% OCB &
dssln
MHa) (htte) [ s
4L0. LS00 11.% 733 HELONLE
O Agilent 3929028 Jun 18, 2018 R T
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Medulation Rulis Parl
Digital Volce Encyption FCC Part 90/ R§5 119
Chanmel Freguen Channel Spadi 4a% OCE £
- pob) [ Sriamon ewmior
Qi 2000 11.% B0 HELONLE
& Agilent 10:06:84 Jun 18, 2015 R T

Medulation Rulis Parl
Digital Volce Encyption FCC Part 74, 90 / RSS 119
Chanmel Frequeny Channel Spacing 09% OCB &
dssln
MHa) (htte) [ s
4L0. LS00 11.% 75uan HELONLE
O Agilent 10:02:05 Jun 18, 2018 R T
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Medulation Rulis Parl
Phacze 1| FCC Part 90 / RSS 119
(I:dnlr::ﬂF;::urmv chdrlltl::-:;!dl.llm 5'9'::"(:;5 Emission Designatar
AL 2000 11.% -\. BO343 BELOFIW
% Agient 14:21:51 Jun 11, 2018 R T

WEH 1 kHz
Medulation Rulis Parl
Phacze 1| FCC Part 90 / RSS 119
Chanmel Frequeny Channel Spacing 09% DCB &
dssln
MHa) (htte) [ s
4L0.L500 11.% et -\. fAa2.d BELOFIW
o Agient 14:32:89 Jun 11, 2018 R T
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Medulation | Rl Parl
Digitel Date | FCC Part 22.359(b)
Chansel Fragquency Chansel Spacng -26 dB Point (kH:] TR, Ermission Designator
[FIH.] [kHz) fkHe]
454 1250 125 03305 TH3GT BK10F10
o Agilent 1 40547 Jun 9, 2018 R T

Modulalion | sl Parl
Digital vaice | FCC Parl 22.359(b)
“““"::;;::urm" cmr"tl::_:?u"i"‘: 26 da Palmt 1I|H='I g!::::::;n Frdualnn nﬂignatnr
4531250 12.5 I0.01Yr - o HELOFMLE
- Agilent Q%4845 Jun 18, J01 R T
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IC:
Bodulation | Rulies Parl
Digital Velce Encyption [ FCC Parl 22,359
(I:dnlr::ﬂF;::urmv c'“r"tl::_:?umm 26 dB Palrt (kHz] ggt;:::;ﬂ Erndssinn Designator
459.1250 12.5 10,0545 7 99y HE10r1E
& Agient BSH28 Jun 18, 201 R T

Medulation | Rulis Parl
Phase || | FCC Parl 22.359(b)
“““"::.;::umbw c'“"'{'::_:;u"i'm 26 dR Palmt (kHz) 9'!::::::;5 Erndsslnn Desdgnator
45391250 11.% 102130 fLEIn BELOFIW
a: Agilent 150855 Jun 9, 2815

Atten 18 d&

*YBH 1 kHz

R T

Page 34 of 130



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

6.6.5.

IC:

Test Limit

The 99% occupied bandwidth is the width of a frequency band such that, below the
lower and above the upper frequency limits, the mean powers emitted are each equal to
a specified percentage 0.5% of the total mean transmitted power.
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6.7. Band Edge Conducted Spurious Emission (Part 22)

6.7.1. Test Setup (Analog)

Power Audio Analyzer
A. Get Fc for reference Supply (8903B)
Audio Output
A
Modulation Analyzer RF P ]
I y < Attenuator |« o Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output

DC Block A v

Spectrum Analyzer RF Port Radi
InputSOQ<_E<_ Attenuator adio H Test Box

1)  The DUT transmitter output port was connected to Modulation Analyzer.

2)  Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.

3) Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.

4)  Path loss for the measurement included.

5)  Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.

6) Key in the Fc and Resolution Bandwidth.

7)  Transmit the DUT and record the occupied Bandwidth frequencies.

8)  Preset the spectrum analyzer for band edge measurement.

9) The band edges of lowest and highest channels were measured.

10) Key in the Lowest and highest channel frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.

11) Save the screen shot as modulated signal.

12) Remove the audio tone from audio analyzer to capture unmodulated signal.

A

*Note:
e For emission designator ending with F3E, 16KOF3E is the worst case and therefore only 16KOF3E will be shown.
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6.7.2.

Test Result (Analog)

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Max Power
Modulsitan Ruilies Part Modulstian Rl Part
analog Weste FOC Pairt £2.355{b) analeg Wakke FOC Paat 22.359(0)
Channel Fregueney | Channel Spating -3l Paint flitg] | 0%, OCH Imiedan Dedgnatas Channel Freguessy Channel Spadng | 20 dil Paing (i) | 9% OCH | timisdian Deigaatea
_ssnoasd | b=l tsssoa | wsomas | L6KOF3E AINESN: S0 15 | 5oz | JEEIE
- Aghest 15:22:23 Jun 4. 2918 R T o Aghent 15:25:27 Jun 9, 2818 R T

Low Power
Modulsitan Ruilies Part Modulstian
analog Weste FOC Pairt £2.355{b) analeg Wakke
Channel Fregueney | Channel Spating -3l Paint flitg] | 0%, OCH Imiedan Dedgnatas Channel Freguessy Channel Spadng | 20 dil Paint (i) |
somsa | s0 s | T momn | w0 | '

G Aglest 15:20:24 Jun 9, 2016

B Agent 153122 Jun 9, 2818
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6.7.3. Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software
Program Radio

Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(*4FSK, C4FM or other digital modulation form).

2) Path loss for the measurement included.

3) Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.

4) Key in the Fc and Resolution Bandwidth.

5) Transmit radio record the occupied Bandwidth frequencies.

6) Preset the spectrum analyzer for band edge measurement.

7) Key in the lowest and highest channels frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.

8) Save the screen shot.

*Note:

o For Digital Modulation, the same high deviation digital test pattern is used for F1E/D/W and they are therefore
identical. Hence, only tests on two (digital steady state & Phase 2 TDMA) of the emissions designators will be
shown
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6.7.4.

Test Result (Digital)

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Max Power
Modulation | Pudes Pasi Misdulation | PFules Pal
4P Dats [ FCC Frart 22,35 CAFM Dats [ FOC Fart 22, 355b)
Channel Frequensy | Chaneel Spacing | -2 dil Point (it} | 0%, OB [ imission Dedignatar Channel requensy | Channel Spacing | -206.d0 Point (ata) | 9% OCE [ umissien Desipnator
5% 0250 | 123 1LH1SHE oS30 SK10F1E 459 A500 I 125 HH1TE 0381 | SK10FIE
R T B Apllend 11:48:52 Jun 18, 2918 R T

= Aglient 11:28:29 Jun 18, 2813

Low Power
Modulation | Pudes Past Miodulation | Fules Pal
C4FM Dats [ FCC Part 22.359b) CATM Dats | FOC Part 22, 355b)
Channel Frequensy | Chaneel Spacing | -2 di Point (ta) | 0%, OB [ imission Dedignatar Channel requensy | Channel Spacing | -206.d0 Point (i) | 9% OCE [ umissien Desipnator
5% 0250 | 123 15T roaase | SK10F1E 459 A500 I 125 LBBGY BO2TE SK10FIE
= Agilent 11:31:34 Jun 18, 20018 R T B Apllend 11:86:48 Jun 18, 2918 R T
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Max Power
Modulation | Ruldes Pasl Modulation | Fudes Parl
Fhase | FEC Part 2215 Phase | FEC Part £2.350b)
Channel Frequenty | Chaneel Spacing | -2 dil Point (i) | 0%, OB [ umission Dedipnatar Channel requensy | Channel Spacing | -206.d0 Point fata) | 9% OCE [ umissien Desipnator
5% 0250 | 123 | 10 6665 | T 9e00 | SK10FIW 459 A500 I 125 151481 T3S | BE1OFIW
= Agllent 11:37:54 Jun 18, 20018 R T B Apllend 11:42:27 Jun 18, 2818 R T

Low Power
Modulation | Pudes Pasi Misdulation | PFules Pal
Fhase | FEC Part 22,355 Phase | FCC Part 22.35%b)
Channel Frequenty | Chaneel Spacing | -2 dil Point (it} | 0%, OCB [ umission Dedipnatar Channel requensy | Channel Spacing | -206.d0 Point fata) | 9% OCE [ umissien Desipnator
4590250 | 125 | 10.H1TH | THORS | BEK10F1W £59 AS00 I 125 105108 TIars | BEK1OF W
£ Aglent 11:35:13 Jun 18, 2813 R T B Apllend 11:44:18 Jun 18, 2918 R T
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6.7.5. Test Limit

The power of any emission outside of the authorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
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6.8. Transient Frequency Behavior

6.8.1. Test Setup

Oscilloscope

CH 1 CH2

] Mod analyzer

Mod Out RF IN

_-- Power meter

Test Box

A

Incident (20dB) =
DUT ATT Reflected (2048)

1) Connect the setup as figure above.

2) Path loss for the measurement included.
3) Set on Sigen with the assigned center frequency, internal 1 kHz FM tone.
FM Deviation: Analog 25kHz Channel Spacing = 25 kHz
Analog 12.5 kHz Channel Spacing = 12.5 kHz
C4FM = 12.5 kHz
4) Turn on 50 kHz high pass filter and 15 kHz low pass filter on modulation analyzer.
5) Supply sufficient attenuation ATT to provide the output power of < -11dBm into power meter
when DUT is keying up.
6) Note the power level on power meter and dekey the DUT.
7) Adjust the amplitude of the signal generator to the level power meter, maintained the amplitude
throughout the rest of the measurement.
8) Connect the output to modulation analyzer.
9) Reduce 30dB attenuation and transmit the radio to get the trigger line.
10) Capture the screen shot for key-up (rising edge) and de-key (falling edge) mode.

Page 42 of 130



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F
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Switch On Condition ty,,, . t

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Channel Frequency (MHz) Channel Spacing (kHz) Mode |
467 7750 125 Analog |
[l + 125 kHz Seale: b msfdiv
1
| + Limit
1
:.
|
!
f
| -12.5 kHz
+ . b L 4 . *
Switch Off Condition ty Ly |
Channel Frequency (MHz) Channel Spacing (kHz) Mode |
46T 7750 125 Analog |
Saaaber: § mefeliv +12.5 kHz 1
|
+Limit
il
i
-Limit i

|

t, [
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Switch On Condition t,,,, .. t |
Channel Frequency (MHz) Channel Spacing (kHz) Mode |
46T 7750 250 Analog |
& 74 0} kHz T Scale: 10 msfdiv
1]
| A
l | T + Limit
1
L %I e
(ll
- Limit
- 50 kHz
- - - -
L LY t
Switch Off Condition ty t,y |
Channel Frequency (MHz) Channel Spacing (kHz) Mode |
46T 7750 250 Analog |
Srzalee: 10 el * +25.0 kHz b
+Limit
A
1 4k8ks ..
~Limit it
|
|
1
-25.0 kHz
| =4 1
ty L
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Switch On Condition ty,,, . t

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Channel Frequency (MHz) Channel Spacing (kHz) Mode |
46T 7750 125 APCO Mode |
125 kHz Seale: 10 msfdiv
Tl
+ Limit
| il S
e
1
1
il - Limit
| |
|I |
| 12 5 kHz
- - -
L L t
Switch Off Condition & ty |
Channel Frequency (MHz) Channel Spacing (kHz) Mode |
46T 7750 125 APCO Mode |
Sl 10 mesfeliv +12.5 kHz ) l |
i
+Limit 11
1
~Limit i
||
-12.5 kHz
| =4 .;
1y Lo
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6.8.3. Test Limit
Transmitters designed to operate in the 150-174 MHz and 421-512 MHz frequency bands must
maintain transient frequencies within the maximum frequency difference limits during the time
intervals indicated:

Maximum All equipment

Time intervalst? frequenc
diff(grencg?’ 150 to 174 MHz 421 to 512 MHz

Transient Frequency Behavior for Equipment Designed to Operate on 25 kHz Channels

t* +25.0 kHz 5.0 ms 10.0 ms
t, +12.5 kHz 20.0 ms 25.0 ms
t.* +25.0 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 12.5 kHz Channels
t* +12.5 kHz 5.0 ms 10.0 ms
t, +6.25 kHz 20.0 ms 25.0 ms
t,* +12.5 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 6.25 kHz Channels
t* +6.25 kHz 5.0 ms 10.0 ms
t, +3.125 kHz 20.0 ms 25.0 ms
t,* +6.25 kHz 5.0 ms 10.0 ms

on 18 the instant when a 1 kHz test signal is completely suppressed, including any capture time due to phasing.

t; is the time period immediately following t,,.

t, is the time period immediately following t;.

t; is the time period from the instant when the transmitter is turned off until t,g.

torr 1S the instant when the 1 kHz test signal starts to rise.

> During the time from the end of t, to the beginning of t5, the frequency difference must not exceed the limits
specified in §90.213.

Difference between the actual transmitter frequency and the assigned transmitter frequency.

If the transmitter carrier output power rating is 6 watts or less, the frequency difference during this time
period may exceed the maximum frequency difference for this time period.
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6.9. Adjacent Channel Power

6.9.1. Test Setup (Analog)

PSA (Spectrum

Analyzer)
Input
Audio Analyzer 1 & 2
Mod Analyzer Audio Out
_________ .__L_".""""T
RF input T-Joint Combiner !
1

AC/DC Meter
Test Box

Power
Supply

1) The DUT transmitter output port was connected to modulation analyzer.

2) Transmit the radio and turn on 1* audio analyzer with audio frequency 650Hz, 50% rated
deviation, and record the amplitude value as AmpT]1.

3) Turn off Audio analyzer 1 and turn on audio analyzer 2, set the audio frequency to 2.2 kHz and
50% deviation. Record the amplitude as AmpT?2.

4) Turn both audio analyzers ON and up 10dB amplitude level.

5) Connect the output to PSA and set to assigned center frequency.

6) Set Span, Resolution Bandwidth and Video Bandwidth per rules part.

7) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.9.2. Test Result

NA -=> Not Applicable

Page 47 of 130



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.9.3.

Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software

Program Radio

Report ID: 08878-RF-00023

FCC ID: AZ492FT7118
IC:

Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(4FSK, C4FM or other digital modulation form).
2) Prepare setup as per picture.

3) Turn on the ACP Measurement — Press Measure, ACP.
4) Set Span, Resolution Bandwidth and Video Bandwidth as per rules part.

5) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.9.4.

Test Result

NA - Not Applicable
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12.5 kHz MoeiLE TransmiTTER ACP ReEQUIREMENTS

IC:

Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.50 25.00 -60
62.50 25.00 -65
87.50 25.00 -65
150.00 100 -65
250.00 100 -85
350.00 100 -65
>400 to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100

25 kHz MogiLe TransmiTTER ACP RequiREMENTS

Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

15.625 6.25 -40
21.875 6.25 -60
37.50 25 -60
62.50 25 -65
87.50 25 -65
150.00 100 -85
250.00 100 -65
350.00 100 -85
>400 kHz to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100
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12.5 kHz Base TransmiTTER ACP REQUIREMENTS
Offset from center
frequency Measurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)
9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -85
250 100 -65
350.00 100 -65
=400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 1.85
25 kHz Base TransmiTTER ACP REQUIREMENTS
Offset from center
frequency Measurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100.00 -65
>400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 1.85
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6.10.

IC:
Conducted Spurious Emission

6.10.1. Test Setup

Power
Supply

DC Block RFPort W

Spectrum Analyzer ]
pectrt vz -«——=«— HPF [«—{ 30dB pad |« Radio Test Box
Input 500 AC/DC meter

1)
2)

3)
4)
3)
6)

7)
8)
9)

The DUT transmitter output port was connected to Spectrum Analyzer with above setup.
Program and set radio to operate in desire test frequency and mode. (Analog / digital modulation
form).
Path loss for the measurement included.
Set the PSA Resolution Bandwidth as per rules part.
Set the Ref offset from the pathloss offset calibration file.
Adjust the center frequency of the spectrum analyzer for incremental coverage of the range from:
a. 9 KHz to Fc — Test Bandwidth
b. Fc + Test Bandwidth to 2Fc — SMHz.
Key up the DUT, Peak Search the highest Spur and record the levels of spurious emissions
Dekey the DUT.
Turn On High Pass Filter path and Key up the DUT.

10) Adjust the PSA Freq for incremental coverage of range from 2Fc to 10Fc
11) Key up the DUT and record the highest spur levels of spurious emissions.
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6.10.2. Test Result (Analog)
Analog: 380.0125 MHz, 25.0kHz Channel Spacing, Max Power
(Not For FCC Review)
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 158.5000 -33.64 -13 PASS
(Fc + Test BW) ~ <2Fc 561.8750 -33.54 -13 PASS
760.0250 -44.75 -13 PASS
2Fc - 1GHz 759.9100 -42.54 13 PASS
1520.0500 -45.42 -13 PASS
1900.0620 -45.21 -13 PASS
2280.0750 -45.26 -13 PASS
2660.0880 -44.39 -13 PASS
1GHz ~ 10Fc 3040.1000 -43.35 -13 PASS
3420.1130 -43.53 -13 PASS
3800.1250 -43.52 -13 PASS
1140.0370 -43.88 -13 PASS
3103.8000 -41.81 -13 PASS
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Analog: 380.0125 MHz, 25.0kHz Channel Spacing, Low Power
(Not For FCC Reveiw)
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 146.7000 -34.56 -13 PASS
(Fc + Test BW) ~ <2Fc 440.3750 -32.94 -13 PASS
760.0250 -53.23 -13 PASS
2Fc - 1GHz 809.8900 52.57 13 PASS
1140.0370 -45.88 -13 PASS
1520.0500 -45.59 -13 PASS
1900.0620 -45.08 -13 PASS
2280.0750 -44.89 -13 PASS
1GHz ~ 10Fc 2660.0880 -44.03 -13 PASS
3040.1000 -43.32 -13 PASS
3420.1130 -42.50 -13 PASS
3800.1250 -43.38 -13 PASS
3059.0000 -41.77 -13 PASS
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Analog: 406.2 MHz, 25.0kHz Channel Spacing, Max Power
(Not For FCC Review), RSS 119
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 365.1000 -32.99 -13 PASS
(Fc + Test BW) ~ <2Fc 611.9000 -33.40 -13 PASS
2Fc ~ 1GHz 812.4100 -41.05 -13 PASS
1624.8000 -45.99 -13 PASS
2031.0000 -45.05 -13 PASS
2437.2000 -43.72 -13 PASS
3249.6000 -45.11 -13 PASS
1GHz ~ 10Fc 3655.8000 -46.81 13 PASS
4062.0000 46.55 -13 PASS
2843.4000 -43.88 -13 PASS
1218.0000 -33.59 -13 PASS

Page 54 of 130



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Analog: 406.2 MHz, 12.5kHz Channel Spacing, Low Power
(Not For FCC Reveiw), RSS 119
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 303.3000 -33.66 -13 PASS
(Fc + Test BW) ~ <2Fc 540.5000 -33.63 -13 PASS
812.4000 -54.35 -13 PASS
2Fc ~ 1GHz 903.5100 51.78 13 PASS
1218.6000 -45.94 -13 PASS
1624.8000 -45.10 -13 PASS
2031.0000 -44.77 -13 PASS
2437.2000 -44.31 -13 PASS
1GHz ~ 10Fc 2843.4000 -43.32 -13 PASS
3249.6000 -42.13 -13 PASS
3655.8000 -43.56 -13 PASS
4062.0000 -42.21 -13 PASS
3071.0000 -41.81 -13 PASS
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Analog: 450.65 MHz, 25.0kHz Channel Spacing, Max Power
FCC Part 74, RSS 119
= Aglesl Z1ALES e B DILE RO Tenem R T o Mgl I1DMARY Jae B, DBLE i R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 252.8000 -33.97 -13 PASS
(Fc + Test BW) ~ <2Fc 620.5000 -33.42 -13 PASS
2Fc ~ 1GHz 901.2800 -43.81 -13 PASS
1352.0000 -40.64 -13 PASS
1802.6000 -45.65 -13 PASS
2253.2500 -45.04 -13 PASS
2703.9000 -43.94 -13 PASS
1GHz ~ 10F
GHz - 10Fc 3154.5500 4256 13 PASS
3605.2000 -42.88 -13 PASS
4055.8500 -48.39 -13 PASS
4506.5000 -44.08 -13 PASS
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Analog: 450.65 MHz, 12.5kHz Channel Spacing, Low Power
FCC Part 74, RSS 119
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 268.1000 -33.93 -13 PASS
(Fc + Test BW) ~ <2Fc 700.2000 -33.35 -13 PASS
2Fc ~ 1GHz 930.1100 -50.70 -13 PASS
1351.9500 -45.69 -13 PASS
1802.6000 -45.48 -13 PASS
2253.2500 -45.18 -13 PASS
2703.9000 -44.28 -13 PASS
1GHz ~ 10Fc 3154.5500 -41.59 -13 PASS
3605.2000 -43.04 -13 PASS
4055.8500 -42.91 -13 PASS
4506.5000 -44.14 -13 PASS
3121.0000 -41.45 -13 PASS
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Analog: 459.125 MHz, 25.0kHz Channel Spacing, Max Power
FCC Part 22
i dghemt IR e T R T N e e T i RT
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 28.8000 -34.08 -13 PASS
(Fc + Test BW) ~ <2Fc 869.1000 -33.09 -13 PASS
2Fc ~ 1GHz 918.2800 -48.34 -13 PASS
1377.3750 -43.89 -13 PASS
1836.5000 -45.26 -13 PASS
2295.6250 -42.77 -13 PASS
2754.7500 -43.64 -13 PASS
1GHz ~ 10Fc 3213.8750 -42.31 -13 PASS
3673.0000 -43.96 -13 PASS
4132.1250 -43.96 -13 PASS
4591.2500 -44.57 -13 PASS
3050.0000 -41.59 -13 PASS
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Analog: 459.125 MHz, 25.0kHz Channel Spacing, Low Power
ECC Part 22
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 243.2000 -34.55 -13 PASS
(Fc + Test BW) ~ <2Fc 730.1000 -33.34 -13 PASS
918.2500 -52.98 -13 PASS
2Fc ~ 1GHz 992.0100 -49.92 13 PASS
1377.3750 -45.74 -13 PASS
1836.5000 -45.40 -13 PASS
2295.6250 -44.68 -13 PASS
2754.7500 -44.04 -13 PASS
1GHz ~ 10Fc 3213.8750 -42.07 -13 PASS
3673.0000 -43.61 -13 PASS
4132.1250 -43.27 -13 PASS
4591.2500 -44.55 -13 PASS
3089.0000 -41.60 -13 PASS
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Analog: 467.775 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 80, RSS 119
6 Mgl TIILCET e B 2EDR oo "RT gl TITTRAT Jban . DRED o T R T
0 gt SFEIE Jen B 2908 ez b R T gt F2THAS Jn B, JRUE s BT
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 351.6000 -33.09 -13 PASS
(Fc + Test BW) ~ <2Fc 834.1000 -33.20 -13 PASS
935.5500 -51.15 -13 PASS
2Fc - 1GHz 931.4600 49,51 13 PASS
1403.3250 -44.22 -13 PASS
1871.1000 -45.48 -13 PASS
2338.8750 -44.54 -13 PASS
2806.6500 -45.52 -13 PASS
1GHz ~ 10Fc 3274.4250 -43.35 -13 PASS
3742.2000 -43.25 -13 PASS
4209.9750 -42.91 -13 PASS
4677.7500 -44.50 -13 PASS
3069.0000 -41.63 -13 PASS
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Analog: 467.775 MHz, 25.0kHz Channel Spacing, Low Power

FCC Part 80, RSS 119
6 Al D125 e B 2EDR oo "RT o Aglesl ZIZEAT e & DRED o T R T
0 gt JFITSE e B, 2908 ez b R T i Mgl Aidd Jun B, 1E o BT
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 316.0000 -33.72 -13 PASS
(Fc + Test BW) ~ <2Fc 844.8000 -33.39 -13 PASS
935.5500 -54.46 -13 PASS
2Fc ~ 1GHz 987.3700 -49.75 13 PASS
1403.3250 -45.68 -13 PASS
1871.1000 -45.06 -13 PASS
2338.8750 -44.80 -13 PASS
2806.6500 -43.73 -13 PASS
1GHz ~ 10Fc 3274.4250 -42.24 -13 PASS
3742.2000 -43.43 -13 PASS
4209.9750 -43.89 -13 PASS
4677.7500 -44.83 -13 PASS
3114.0000 -41.58 -13 PASS
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Analog: 459.025 MHz, 25.0kHz Channel Spacing, Max Power
FCC Part 22
= Aglesl CX14X e 8, DILE RO Tenem R T o Mgl 175 Jdam B, DRLE i R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 399.3300 -33.13 -13 PASS
(Fc + Test BW) ~ <2Fc 757.8320 -33.99 -13 PASS
2Fc ~ 1GHz 923.3100 -50.30 -13 PASS
1377.0750 -43.87 -13 PASS
1836.1000 -45.38 -13 PASS
2295.1250 -44.20 -13 PASS
2754.1500 -43.75 -13 PASS
1GHz ~ 10Fc 3213.1750 -42.16 -13 PASS
3672.2000 -43.32 -13 PASS
4131.2250 -43.16 -13 PASS
4590.2500 -44.61 -13 PASS
3168.0000 -41.81 -13 PASS
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Analog: 459.025 MHz, 25.0kHz Channel Spacing, Low Power
FCC Part 22
e Aglesl ZE1525 S & LR Rof e R T e Aglesi ZTIESE Jun B CRLE fR> Ton o R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 365.3640 -33.06 -13 PASS
(Fc + Test BW) ~ <2Fc 643.8780 -33.70 -13 PASS
918.0500 -52.20 -13 PASS
2Fc ~ 1GHz 987.5600 -50.34 13 PASS
1377.0750 -45.72 -13 PASS
1836.1000 -45.41 -13 PASS
2295.1250 -45.10 -13 PASS
2754.1500 -44.21 -13 PASS
1GHz ~ 10Fc 3213.1750 -42.28 -13 PASS
3672.2000 -43.64 -13 PASS
4131.2250 -43.37 -13 PASS
4590.2500 -44.28 -13 PASS
3229.0000 -41.62 -13 PASS
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Analog: 459.65 MHz, 25.0kHz Channel Spacing, Max Power
FCC Part 22
= Aglesl CXIRG a8, DILE RO Tenem R T o gl TS Jan B, D81 i R T
i a1 4 den e R 'I' 5 Aagleml FRAMSY Jan A, J0IE o R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 385.5000 -33.36 -13 PASS
(Fc + Test BW) ~ <2Fc 612.8000 -33.97 -13 PASS
919.3000 -50.44 -13 PASS
2Fc - 1GHz 990.9158 -49.95 13 PASS
1378.9500 -42.96 -13 PASS
1838.6000 -45.39 -13 PASS
2298.2500 -42.13 -13 PASS
2757.9000 -43.72 -13 PASS
1GHz ~ 10Fc 3217.5500 -42.62 -13 PASS
3677.2000 -43.65 -13 PASS
4136.8500 -43.50 -13 PASS
4596.5000 -44.27 -13 PASS
3068.0000 -41.42 -13 PASS
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Analog: 459.65 MHz, 25.0kHz Channel Spacing, Low Power
FCC Part 22
= Aaglesl YR e 8, DILE RO Tenem R T o Mgl TEY5S Jen B, S8R i R T
i a1 kari e R T 5 Sagiend FEAAY Jan A, J0LE o R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 380.9000 -33.42 -13 PASS
(Fc + Test BW) ~ <2Fc 865.6000 -33.10 -13 PASS
919.3000 -52.26 -13 PASS
2Fc - 1GHz 987.5600 -50.34 13 PASS
1378.9500 -45.28 -13 PASS
1838.6000 -45.72 -13 PASS
2298.2500 -44.98 -13 PASS
2757.9000 -44.06 -13 PASS
1GHz ~ 10Fc 3217.5500 -44.10 -13 PASS
3677.2000 -43.65 -13 PASS
4136.8500 -43.95 -13 PASS
4596.5000 -44.41 -13 PASS
3060.0000 -41.41 -13 PASS

Page 65 of 130



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.10.3. Test Result (Digital)

C4FEM: 380.0125 MHz, 12.5 kHz Channel Spacing, Max Power
(Not For FCC Review), RSS 119

Fi = o - Tarn B iFa * T BV - <3Fy

g = 10 A0z = 83fc

T et i e A i S e e ek ot b, R n e M ey

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 332.8000 -25.12 -20 PASS
(Fc + Test BW) ~ <2Fc 468.8750 -24.75 -20 PASS
2Fc ~ 1GHz 851.3500 -34.25 -20 PASS
760.0250 -31.36 -20 PASS
1520.0500 -46.00 -20 PASS
2280.0750 -45.64 -20 PASS
3040.1000 -44.91 -20 PASS
3800.1250 -44.69 -20 PASS
1GHz ~ 10Fc 1140.4000 -30.20 -20 PASS
1900.5000 -36.76 -20 PASS
2660.7000 -34.44 -20 PASS
3420.8000 -36.82 -20 PASS
1732.2000 -28.93 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 380.0125 MHz, 12.5 kHz Channel Spacing, Low Power
(Not For FCC Review), RSS 119

W Agleet FEOIE e B, DOEE

Fi = o - Tarn B

iFa * T BV - <3Fy
W Aghet FEAS A A JELE

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 240.1000 -25.85 -20 PASS
(Fc + Test BW) ~ <2Fc 620.3750 -25.40 -20 PASS
2Fc ~ 1GHz 760.4000 -44.99 -20 PASS
1140.0370 -37.33 -20 PASS
1520.0500 -36.60 -20 PASS
1900.0620 -35.93 -20 PASS
2280.0750 -36.46 -20 PASS
1GHz ~ 10Fc 2660.0880 -35.00 -20 PASS
3040.1000 -36.42 -20 PASS
3420.1130 -37.77 -20 PASS
3800.1250 -34.38 -20 PASS
3283.4000 -30.63 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

C4EM: 406.2 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90, RSS 119

Fi = o - Tarn B iFa * T BV - <3Fy

o Aglost DA e B, DOEE R T W Mgl FEFESE Jan B BHLE R T

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 346.0000 -25.48 -20 PASS
(Fc + Test BW) ~ <2Fc 615.6000 -24.88 -20 PASS
2Fc ~ 1GHz 812.4100 -40.78 -20 PASS
1624.8000 -36.61 -20 PASS
2437.2000 -35.10 -20 PASS
3249.6000 -32.70 -20 PASS
3655.8000 -32.01 -20 PASS
1GHz ~ 10Fc 4062.0000 -34.66 -20 PASS
1218.0000 -33.97 -20 PASS
2031.0000 -36.07 -20 PASS
2844.0000 -33.19 -20 PASS
3080.0000 -31.25 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 406.2 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90, RSS 119

R L ST IT IS T AT LA PO T (SRR A D

§Fa = T B = <3Fg

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 248.2000 -25.45 -20 PASS
(Fc + Test BW) ~ <2Fc 736.0000 -25.25 -20 PASS
812.4000 -47.68 -20 PASS
2Fc ~ 1GHz 855.3600 ~44.94 20 PASS
1218.6000 -36.41 -20 PASS
1624.8000 -37.13 -20 PASS
2031.0000 -36.44 -20 PASS
2437.2000 -36.24 -20 PASS
1GHz ~ 10Fc 2843.4000 -35.66 -20 PASS
3249.6000 -34.25 -20 PASS
3655.8000 -35.70 -20 PASS
4062.0000 -35.06 -20 PASS
3135.0000 -31.53 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 450.65 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 74, 90, RSS 119

o Aghesl ZELEAS b E DALE

Fi = g » Tarinr B

PR RTRT T R S iy w e—y =

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 381.2000 -24.71 -20 PASS
(Fc + Test BW) ~ <2Fc 862.0000 -24.43 -20 PASS
2Fc ~ 1GHz 901.2800 -40.06 -20 PASS
1802.6000 -36.33 -20 PASS
2703.9000 -35.24 -20 PASS
3605.2000 -34.51 -20 PASS
4506.5000 -35.71 -20 PASS
1GHz ~ 10Fc 1352.0000 -35.91 -20 PASS
2254.0000 -34.99 -20 PASS
3153.0000 -32.32 -20 PASS
4055.8500 -36.89 -20 PASS
3177.0000 -31.39 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 450.65 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 74, 90, RSS 119

o Aglesl TEASES b E DALE

Fi = g » Tarinr B

{Fa » T B - <XFg
= Aglewt J20BELE e 8, D91

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 344.7000 -24.86 -20 PASS
(Fc + Test BW) ~ <2Fc 630.7000 -25.43 -20 PASS
901.3000 -47.01 -20 PASS
2Fc ~ 1GHz 993.8800 4428 20 PASS
1351.9500 -36.94 -20 PASS
1802.6000 -36.13 -20 PASS
2253.2500 -38.71 -20 PASS
2703.9000 -35.44 -20 PASS
1GHz ~ 10Fc 3154.5500 -34.20 -20 PASS
3605.2000 -35.50 -20 PASS
4055.8500 -34.44 -20 PASS
4506.5000 -34.51 -20 PASS
3111.0000 -31.49 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 459.125 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 22, 90

o Aglesl ZTALAE b E SILE

Fi = g » Tarinr B

Do~ 10Hz

5 Aghesl PEITIE Jon &, IR

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 303.9000 -24.31 -20 PASS
(Fc + Test BW) ~ <2Fc 716.2000 -25.19 -20 PASS
918.2800 -46.88 -20 PASS
2Fc ~ 1GHz 978.9100 4463 20 PASS
1836.5000 -36.96 -20 PASS
2754.7500 -33.60 -20 PASS
3673.0000 -33.52 -20 PASS
4132.1250 -31.48 -20 PASS
1GHz ~ 10Fc 4591.2500 -34.55 -20 PASS
1377.3750 -38.09 -20 PASS
2295.0000 -39.50 -20 PASS
3215.0000 -32.23 -20 PASS
3078.0000 -31.03 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

C4EM: 459.125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 22, 90

Fi = (Fg « Tas BV {Fa * Tem B - <IFq
= Aglesl CIAYIN b B DILE R T o gl TEESLE Jan 6, D81 R T

Do~ 10Hz 10z = §ifc

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 356.2000 -24.67 -20 PASS
(Fc + Test BW) ~ <2Fc 811.5000 -25.40 -20 PASS
918.2500 -48.53 -20 PASS
2Fc ~ 1GHz 959.2200 -45.35 20 PASS
1377.3750 -36.62 -20 PASS
1836.5000 -36.71 -20 PASS
2295.6250 -36.53 -20 PASS
2754.7500 -34.67 -20 PASS
1GHz ~ 10Fc 3213.8750 -33.53 -20 PASS
3673.0000 -34.65 -20 PASS
4132.1250 -33.87 -20 PASS
4591.2500 -34.84 -20 PASS
3226.0000 -31.72 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

CAEM: 467.775 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90, RSS 119

FL = [Fa - Tasn B [P Tasn By - <3Fe
6 Aghesl BELET e T 2HE "RT o Aglest BIITIS b T DRER R T

i

e iy i § e i e e b et b e gt R P i bt g s oy g et A

IFe =~ MOH: \3Hz - 18Fc
i glent B3ISET Jen 7, 208 BT o Mgt BEIASA Jan T, SLE BT

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 362.0000 -24.43 -20 PASS
(Fc + Test BW) ~ <2Fc 683.9000 -25.13 -20 PASS
935.5500 -46.42 -20 PASS
2Fc - 1GHz 708.3400 -44.88 20 PASS
1871.1000 -36.06 -20 PASS
2806.6500 -34.16 -20 PASS
3742.2000 -34.46 -20 PASS
4209.9750 -33.65 -20 PASS
1GHz ~ 10Fc 4677.7500 -35.53 -20 PASS
1405.0000 -36.37 -20 PASS
2340.0000 -35.49 -20 PASS
3276.0000 -39.46 -20 PASS
3762.0000 -31.66 -20 PASS

Page 74 of 130



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

CAEM: 467.775 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90, RSS 119

FL = [Fa - Tasn B [P Tasn By - <3Fe
6 Mgl BN1AES e T 2HE "RT o Aglest BEIELT Jen T 2RER R T

T P S e e TP R Kot ikl A o e R . A g o s

e ~ MH: 18H: - 10Fe
0 gt BRI Jen T, 2008 R T i Mgt B080 Jun T, SO4E BT

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 368.1000 -24.42 -20 PASS
(Fc + Test BW) ~ <2Fc 727.0000 -25.49 -20 PASS
935.5500 -46.48 -20 PASS
2Fc - 1GHz 684.1000 44.36 20 PASS
1403.3250 -35.49 -20 PASS
1871.1000 -36.17 -20 PASS
2338.8750 -34.28 -20 PASS
2806.6500 -34.33 -20 PASS
1GHz ~ 10Fc 3274.4250 -33.10 -20 PASS
3742.2000 -34.56 -20 PASS
4209.9750 -34.90 -20 PASS
4677.7500 -36.18 -20 PASS
3287.0000 -31.54 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

C4EM: 459.025 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 22

Fi = g » Tarinr B iFa * T BV - <3Fy

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 370.4130 -25.12 -20 PASS
(Fc + Test BW) ~ <2Fc 513.1260 -24.50 -20 PASS
918.0900 -47.13 -20 PASS
2Fc ~ 1GHz 974.8700 4550 20 PASS
1836.1000 -45.21 -20 PASS
2754.1500 -45.72 -20 PASS
3672.2000 -45.76 -20 PASS
4131.2250 -45.21 -20 PASS
4590.2500 -44.44 -20 PASS
1GHz ~10Fc 3211.0790 ~44.05 20 PASS
1378.0000 -26.89 -20 PASS
2295.1250 -43.31 -20 PASS
3213.1750 -44.05 -20 PASS
3165.0000 -31.51 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
C4EM: 459.025 MHz, 12.5 kHz Channel Spacing, Low Power
FCC Part 22
= Aglesl BYILE s T DILE Rof e R T T gl 8D TRE cal i R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 317.6280 -25.65 -20 PASS
(Fc + Test BW) ~ <2Fc 743.7580 -25.41 -20 PASS
918.0500 -44.53 -20 PASS
2Fc ~ 1GHz 995.3000 4543 20 PASS
1378.0000 -41.34 -20 PASS
1836.1000 -48.82 -20 PASS
2295.1250 -47.49 -20 PASS
2754.1500 -47.17 -20 PASS
1GHz ~ 10Fc 3213.1750 -44.17 -20 PASS
3672.2000 -45.50 -20 PASS
4131.2250 -45.86 -20 PASS
4590.2500 -44.73 -20 PASS
1720.0000 -30.68 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
C4EM: 459.65 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 22
o daghumt Jars 7 T R 'I' 5 Aaglesl BESHEY Jen 7, SOIE o R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 375.5000 -24.95 -20 PASS
(Fc + Test BW) ~ <2Fc 871.1000 -24.85 -20 PASS
919.2700 -46.92 -20 PASS
2Fc ~1GHz 967.2620 45.04 20 PASS
1838.6000 -36.94 -20 PASS
2757.9000 -33.76 -20 PASS
3677.2000 -34.05 -20 PASS
4136.8500 -34.93 -20 PASS
4596.5000 -35.17 -20 PASS
1GHz ~10Fc 1378.9500 -34.66 20 PASS
2297.0000 -35.58 -20 PASS
3219.0000 -33.81 -20 PASS
1947.0000 -37.35 -20 PASS
3078.0000 -31.94 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

C4EM: 459.65 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 22

Fi = (Fg « Tas BV {Fa * Tem B - <IFq
= Aglesl BLESIL s T DILE R T = Mgl BCEEAN e T, RLE R T

L e ——————— e T i T

o - 1GHz 90z = Bifc
5 Aglest BESIHT Jn 7, LR R T 5 Aghenl BXS480 Jn D, IR T

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dbm) (dBm)

FL ~ (Fc - Test BW) 368.1000 -24.57 -20 PASS
(Fc + Test BW) ~ <2Fc 638.8000 -24.82 -20 PASS
919.3000 -47.92 -20 PASS
2Fc - 1GHz 927.2407 -45.10 20 PASS
1378.9500 -36.39 -20 PASS
1838.6000 35.79 -20 PASS
2298.2500 35.14 -20 PASS
2757.9000 -35.54 -20 PASS
1GHz ~ 10Fc 3217.5500 -32.77 -20 PASS
3677.2000 -33.89 -20 PASS
4136.8500 -34.10 -20 PASS
4596.5000 -34.79 -20 PASS
3190.0000 -31.16 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 380.0125 MHz, 12.5 kHz Channel Spacing, Max Power

(Not For FCC Review)

Fi = o - Tarn B iFa * T BV - <3Fy

g = 10 A0z = 83fc

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dbm) (dBm)

FL ~ (Fc - Test BW) 308.1000 -25.70 -20 PASS
(Fc + Test BW) ~ <2Fc 434.7500 -25.02 -20 PASS
2Fc ~ 1GHz 759.9100 -37.74 -20 PASS
1520.0500 -37.44 -20 PASS
2280.0750 -36.14 -20 PASS
3040.1000 -34.41 -20 PASS
3800.1250 -34.58 -20 PASS
1GHz ~ 10Fc 1140.4000 -36.13 -20 PASS
1900.0620 38.09 -20 PASS
2660.0880 -35.16 -20 PASS
3420.1130 -37.78 -20 PASS
3252.5000 -31.40 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 380.0125 MHz, 12.5 kHz Channel Spacing, Low Power

(Not For FCC Review)

Fi = ¥ - Taw B {Fa * Tem B - <IFg
W Ageet S TSE e 7 DOEE R T W Aghe HAERY A 7, BHLE R T

B e e e

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dbm) (dBm)

FL ~ (Fc - Test BW) 278.5000 -26.23 -20 PASS
(Fc + Test BW) ~ <2Fc 699.8750 -25.35 -20 PASS
760.0250 -47.28 -20 PASS
2Fc - 1GHz 804.9900 4514 20 PASS
1140.0370 -37.00 -20 PASS
1520.0500 -37.12 -20 PASS
1900.0620 -36.83 -20 PASS
2280.0750 -35.79 -20 PASS
1GHz ~ 10Fc 2660.0880 -35.92 -20 PASS
3040.1000 -34.03 -20 PASS
3420.1130 -34.89 -20 PASS
3800.1250 -35.12 -20 PASS
3157.1000 -31.60 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Phase 11: 406.2 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90, RSS 119

W Agleet TN e 7 DOEE

Fi = o - Tarn B

{Fa * Tem B - <IFg
W Aghed HI0OT A 7, BLE

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 346.9000 -24.68 -20 PASS
(Fc + Test BW) ~ <2Fc 663.0000 -24.60 -20 PASS
2Fc ~ 1GHz 812.4100 -40.96 -20 PASS
1624.8000 -36.90 -20 PASS
2437.2000 -35.61 -20 PASS
3249.6000 -33.99 -20 PASS
4062.0000 -35.30 -20 PASS
1GHz ~ 10Fc 1218.6000 -35.60 -20 PASS
2031.0000 -35.63 -20 PASS
2843.4000 -36.90 -20 PASS
3655.8000 -35.08 -20 PASS
3055.0000 -31.38 -20 PASS

Page 82 of 130



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Phase 11: 406.2 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90, RSS 119

W Agleet FIUFSE e 7 DOER

Fi = o - Tarn B

{Fa * Tem B - <IFg
W Aghe HAYSE A 7, HLE

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 219.3000 -25.32 -20 PASS
(Fc + Test BW) ~ <2Fc 723.5000 -25.53 -20 PASS
812.4000 -48.86 -20 PASS
2Fc ~ 1GHz 864.7100 ~44.89 20 PASS
1218.6000 -36.64 -20 PASS
1624.8000 -36.55 -20 PASS
2031.0000 -36.16 -20 PASS
2437.2000 -35.44 -20 PASS
1GHz ~ 10Fc 2843.4000 -35.64 -20 PASS
3249.6000 -33.37 -20 PASS
3655.8000 -34.26 -20 PASS
4062.0000 -33.28 -20 PASS
3049.0000 -31.70 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Phase 11: 450.65 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 74, 90 RSS 119

o Aglesl Z15T55 b 1SRN

Fi = g » Tarinr B

{Fa » T B - <XFg
IESE e T, BLE

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 376.3000 -24.43 -20 PASS
(Fc + Test BW) ~ <2Fc 608.0000 -25.40 -20 PASS
2Fc ~ 1GHz 901.2800 -40.70 -20 PASS
1802.6000 -36.49 -20 PASS
2703.9000 -36.43 -20 PASS
3605.2000 -35.13 -20 PASS
4506.5000 -36.15 -20 PASS
1GHz ~ 10Fc 1351.9500 -35.75 -20 PASS
2254.0000 -35.63 -20 PASS
3154.5500 -33.74 -20 PASS
4055.8500 -33.83 -20 PASS
3363.0000 -31.32 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 450.65 MHz, 12.5 kHz Channel Spacing, Low Power
FCC Part 74, 90 RSS 119
= Aglesl Z1 5T Jan 1 RLE Rof e R T Izl Jee T, 8lE fR> Ten = R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 424.5000 -25.14 -20 PASS
(Fc + Test BW) ~ <2Fc 618.2000 -24.43 -20 PASS
901.3000 -48.21 -20 PASS
2Fc ~ 1GHz 897.9600 4527 20 PASS
1351.9500 -37.27 -20 PASS
1802.6000 -37.41 -20 PASS
2253.2500 -35.13 -20 PASS
2703.9000 -34.61 -20 PASS
1GHz ~ 10Fc 3154.5500 -33.01 -20 PASS
3605.2000 -34.16 -20 PASS
4055.8500 -34.21 -20 PASS
4506.5000 -34.52 -20 PASS
3479.0000 -31.16 -20 PASS

Page 85 0of 130



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 459.125 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 22, 90
= Aglesl ZTESES Jen 7, LD Rof e R T = Aglesi ILEEY) Jee T 61E fR> Ten = R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 67.4000 -24.98 -20 PASS
(Fc + Test BW) ~ <2Fc 660.3000 -23.59 -20 PASS
918.2500 -46.35 -20 PASS
2Fc ~ 1GHz 920.6200 -45.28 20 PASS
1836.5000 -36.32 -20 PASS
2754.7500 -33.51 -20 PASS
3673.0000 -34.59 -20 PASS
4591.2500 -34.50 -20 PASS
3211.6940 -32.20 -20 PASS
1GHz ~ 10Fc 2298.2460 36.35 -20 PASS
1377.3750 -33.88 -20 PASS
2295.6250 -35.25 -20 PASS
3213.8750 -32.96 -20 PASS
4132.1250 -33.28 -20 PASS
3096.0000 -31.68 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 459.125 MHz, 12.5 kHz Channel Spacing, Low Power
FCC Part 22, 90
= Aglesl Z1ER e T SELE Rof e R T ol & alE fR> Ten = R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 207.0000 -25.08 -20 PASS
(Fc + Test BW) ~ <2Fc 611.3000 -25.41 -20 PASS
918.2500 -57.35 -20 PASS
2Fc ~ 1GHz 934.8500 -45.06 20 PASS
1377.3750 -35.92 -20 PASS
1836.5000 -35.77 -20 PASS
2295.6250 -35.03 -20 PASS
2754.7500 -34.28 -20 PASS
1GHz ~ 10Fc 3213.8750 -32.96 -20 PASS
3673.0000 -33.61 -20 PASS
4132.1250 -33.76 -20 PASS
4591.2500 -34.72 -20 PASS
3208.0000 -32.02 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 467.775 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 90, RSS 119
6 Aghesd BIS5ED e B 2EDS b T = o Aglesl BISERY b B DRED o Temm = BT
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 367.7000 -25.09 -20 PASS
(Fc + Test BW) ~ <2Fc 731.6000 -24.96 -20 PASS
935.5500 -42.26 -20 PASS
2Fc - 1GHz 960.3500 4551 -20 PASS
1871.1000 -36.36 -20 PASS
2806.6500 -36.82 -20 PASS
3742.2000 -36.10 -20 PASS
4209.9750 -35.40 -20 PASS
1GHz ~ 10Fc 4677.7500 -33.88 -20 PASS
1403.3250 -32.68 -20 PASS
2338.8750 -34.49 -20 PASS
3274.4250 -32.43 -20 PASS
3066.0000 -31.49 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 467.775 MHz, 12.5 kHz Channel Spacing, Low Power
FCC Part 90, RSS 119
o Aglesd BISECIT S B 2EDD il "RT = o Aglesl BI5TLY b B DRED o Temm = BT
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 423.8000 -24.97 -20 PASS
(Fc + Test BW) ~ <2Fc 587.7000 -25.84 -20 PASS
935.5500 -57.05 -20 PASS
2Fc~1GHz 994.5200 -45.56 -20 PASS
1403.3250 -37.02 -20 PASS
1871.1000 -37.22 -20 PASS
2338.8750 -35.63 -20 PASS
2806.6500 -35.92 -20 PASS
1GHz ~ 10Fc 3274.4250 -34.22 -20 PASS
3742.2000 -35.26 -20 PASS
4209.9750 -35.76 -20 PASS
4677.7500 -36.52 -20 PASS
3088.0000 -31.53 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 459.025 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 22

Fi = (Fg « Tas BV {Fa * Tem B - <IFq
= Agliesl B4IHLD s 8, DILE R T = Aghesi BEGE] Jen B, 281D R T

T e s

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 361.6920 -25.00 -20 PASS
(Fc + Test BW) ~ <2Fc 603.9260 -24.89 -20 PASS
918.0500 -46.12 -20 PASS
2Fc ~ 1GHz 998.4300 4524 20 PASS
1836.1000 -36.77 -20 PASS
2754.1500 -35.96 -20 PASS
3672.2000 -35.89 -20 PASS
4590.2500 -36.81 -20 PASS
1GHz ~ 10Fc 1377.0750 -36.11 -20 PASS
2295.1250 -36.37 -20 PASS
3213.1750 -32.96 -20 PASS
4131.2250 -34.12 -20 PASS
3122.0000 -31.29 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 459.025 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 22

Fi = (Fg « Tas BV {Fa * Tem B - <IFq
= Aaglenl BR7LES a0, SRR R T = Aghewl BEIS] Jee B, DLE R T

S T R ——————— TS U SR bbb ot o o bt g et s e B

T afc
B hghant BAOEAT e 8, DL R T o Agleel BESER] S L, 2010 R T

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 263.0070 -24.93 -20 PASS
(Fc + Test BW) ~ <2Fc 628.4420 -25.58 -20 PASS
918.0500 -47.16 -20 PASS
2Fc - 1GHz 986.2600 44.76 20 PASS
1377.0750 -36.89 -20 PASS
1836.1000 -35.15 -20 PASS
2295.1250 -35.44 -20 PASS
2754.1500 -34.60 -20 PASS
1GHz ~ 10Fc 3213.1750 -33.54 -20 PASS
3672.2000 -34.81 -20 PASS
4131.2250 -34.23 -20 PASS
4590.2500 -35.16 -20 PASS
3104.0000 -31.10 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 459.65 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 22
Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 259.7000 -25.09 -20 PASS
(Fc + Test BW) ~ <2Fc 842.0000 -24.42 -20 PASS
919.3000 -45.79 -20 PASS
2Fc - 1GHz 973.3470 -45.49 -20 PASS
1838.6000 -36.26 -20 PASS
2757.9000 -35.89 -20 PASS
3677.2000 -36.00 -20 PASS
4136.8500 -35.12 -20 PASS
1GHz ~ 10Fc 4596.5000 -36.21 -20 PASS
1378.9500 -35.44 -20 PASS
2298.2500 -35.73 -20 PASS
3219.0000 -33.50 -20 PASS
3136.0000 -31.61 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 459.65 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 22

Fi = (Fg « Tas BV {Fa * Tem B - <IFq
= Aoglesl GLEYLE S B, SRLE R T = Aglesi BESEZY Jan B, DALE R T

B T e R e ]

o - 1GHz 90z = Bifc
5 Aglesl SEALE Jon 4, NER R T o Aghel SERELL Jn A, F1E T

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 258.8000 -26.22 -20 PASS
(Fc + Test BW) ~ <2Fc 739.7000 -25.25 -20 PASS
919.3000 -47.42 -20 PASS
2Fc~1GHz 983.1171 44,82 20 PASS
1378.9500 -37.55 -20 PASS
1838.6000 -37.50 -20 PASS
2298.2500 -37.98 -20 PASS
2757.9000 -37.60 -20 PASS
1GHz ~ 10Fc 3217.5500 -35.42 -20 PASS
3677.2000 -36.79 -20 PASS
4136.8500 -36.41 -20 PASS
4596.5000 -36.63 -20 PASS
3093.0000 -31.53 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.10.4. Test Limit

Report ID: 08878-RF-00023

FCC ID:

AZ492FT7118
IC:

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

50 + log10(P) | 43 +1logl0(P)
(-20 dBm) (-13 dBm)
43 +logl0(P) | 43 +loglO(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)
(-20 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

6.11.

IC:
Radiated Spurious Emission

6.11.1. Test Setup

1)

2)

3)

4)

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

=
W= loooo

OOOC']'

The Resolution Bandwidth for scanning Radiated Emission below 1 GHz is 100 kHz with Video
Bandwidth = 300 kHz and Resolution Bandwidth for above 1 GHz is 1 MHz with Video
Bandwidth = 3 MHz. Detector mode is positive peak.

In the semi- anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height (for
frequencies < 1GHz) and 1.5m (for frequencies > 1GHz) of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated
vertical and horizontal polarization and moved height from 1m to 4m to find the maximum polar
radiated power. The “Read Value” is the spectrum reading the maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

Final Radiated Spurious Emission = “Read Value” + Measured substitution value.
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.11.2. Test Result (Analog)

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

SR:08878-EMC-00004

380.012500 MHz 25 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
760.0250 -13.0000 -83.4551 ** -83.9713 **
1140.0375 -13.0000 -62.4160 ** -60.1894 **
1408.2000 -13.0000 -53.9800 * -42.3000 *
1424.1000 -13.0000 -53.9900 * -43.8800 *
1440.0000 -13.0000 -54.4500 * -44.5300 *
1456.2000 -13.0000 -53.9900 * -43.6100 *
1520.0500 -13.0000 -52.3300 * -50.4300 *
1770.8900 -13.0000 -56.0200 * -56.2000 *
1900.0625 -13.0000 -49.7700 * -42.3100 *
2280.0750 -13.0000 -48.4800 * -40.1900 *
2660.0875 -13.0000 -54.1698 ** -54.2917 **
3040.1000 -13.0000 -48.2300 * -48.4200 *
3420.1125 -13.0000 -52.8825 ** -51.9349 **
3800.1250 -13.0000 -53.1355 ** -51.8888 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
0 e ———— . . . . . — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T OVertical Measured
@ -30 1 Emission Equiv Pwr Into
3 40 _ _ — Ideal Dipole (dBm)
3 5 | ] . | _ — = Failing Limit
g - — —
‘s -60 -
o
E 70 -
_80 n
-90 n
-100 | | |

1456.2_ 1520.05 1770.891900.06252280.0752660.0875 3040.1 3420.11253800.125
Frequency (MHz)

760.0251140.0375 1408.2 1424.1 1440
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.

Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, May 01, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

380.012500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

760.0250 -13.0000 -84.0745 ** -84.1013 **
1140.0375 -13.0000 -62.9407 ** -63.7349 **
1407.7500 -13.0000 -55.5100 * -45.6400 *
1424.1000 -13.0000 -54.2700 * -40.9200 *
1440.1500 -13.0000 -53.4000 * -39.6600 *
1456.2000 -13.0000 -55.0800 * -41.0500 *
1520.0500 -13.0000 -53.3400 * -51.3000 *
1769.8400 -13.0000 -55.7100 * -56.0900 *
1900.0625 -13.0000 -60.3062 ** -59.8562 **
2280.0750 -13.0000 -58.9278 ** -58.4404 **
2560.4500 -13.0000 -50.9100 * -43.5200 *
2568.8500 -13.0000 -49.7100 * -41.1200 *
2660.0875 -13.0000 -55.0843 ** -56.5210 **
3040.1000 -13.0000 -55.3306 ** -54.6290 **
3420.1125 -13.0000 -53.9877 ** -54.3072 **
3800.1250 -13.0000 -54.3050 ** -51.9324 **

RADIATED SPURIOUS EMISSIONS

0
l OHorizontal Measured
10 o — —— — — — — — — — — — — || Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
g -30 - O Vertical Measured
3 10 - . Emission Equiv Pwr Into
[ - — Ideal Dipole (dBm)
S .50 - _ — | S
5 = Failing Limit
‘@ -60 -
@
E 70 -
-80 -
_90 n
-100 ||| A LU L ] D L LT

760.023140.0373407.75 1424.1 1440.15 1456.2 1520.051769.84900.062%280.0752560.45 2568.82660.08753040.13420.1123800.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, May 01, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

406.200000 MHz 25 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
812.4000 -13.0000 -83.9777 ** -83.8772 **
1218.6000 -13.0000 -61.4845 ** -60.4194 **
1424.2800 -13.0000 -54.9200 * -46.4200 *
1440.0800 -13.0000 -54.0100 * -42.1600 *
1456.0800 -13.0000 -55.3100 * -42.7800 *
1535.8700 -13.0000 -53.2200 * -50.4000 *
1624.8000 -13.0000 -50.2700 * -50.0000 *
1769.2600 -13.0000 -55.7100 * -56.2300 *
2031.0000 -13.0000 -51.9400 * -40.9000 *
2437.2000 -13.0000 -44.2600 * -43.1200 *
2843.4000 -13.0000 -55.9339 ** -56.0153 **
3249.6000 -13.0000 -53.239] ** -52.7552 **
3655.8000 -13.0000 -54.2398 ** -54.5595 **
4062.0000 -13.0000 -51.4007 ** -52.5310 **
RADIATED SPURIOUS EMISSIONS
0 OHorizontal Measured
10 | e e s e e D D DS DS B Eams mmmm mmmm mmmm| | EMission Equiv Pwr Into
220 Ideal Dipole (dBm)
E .30 | O Vertical Measured
2 Emission Equiv Pwr Into
E -40 1 B — _ . Ideal Dipole (dBm)
g -50 A | — = Failing Limit
2 %0
E .70 ]
-80
-90 - |_|_|
-100 H L1

812.4 1218.6 1424.28 1440.08 1456.08 1535.87 1624.8 1769.26 2031 2437.2 2843.4 3249.6 3655.8 4062
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, May 01, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

406.200000 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

812.4000 -13.0000 -85.0146 ** -85.1828 **
1218.6000 -13.0000 -61.9311 ** -60.6143 **
1407.8800 -13.0000 -56.8400 * -41.3000 *
1424.0800 -13.0000 -55.6900 * -48.1800 *
1440.2800 -13.0000 -52.4100 * -40.5100 *
1456.0800 -13.0000 -50.3500 * -45.2400 *
1624.8000 -13.0000 -61.3612 ** -61.6488 **
1769.0600 -13.0000 -55.6700 * -56.5600 *
2031.0000 -13.0000 -57.7498 ** -56.6076 **
2437.2000 -13.0000 -57.9348 ** -56.8065 **
2843.4000 -13.0000 -55.3687 ** -55.9319 **
3249.6000 -13.0000 -52.534]1 ** -53.4260 **
3655.8000 -13.0000 -54.0338 ** -54.5648 **
4062.0000 -13.0000 -52.3560 ** -51.9981 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
-10 i B §F F B F F F F F FEF F F FEF | Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T -30 - 0O Vertical Measured
3 Emission Equiv Pwr Into
E -40 1 ] ] _ Ideal Dipole (dBm)
2 501 ] B — | | = Failing Limit
s
w60
k]
E 70 -
-80 4
-90 4
-100 || |

812.4 12186 1407.88 1424.08 1440.28 1456.08 1624.8 1769.06 2031 2437.2 2843.4 3249.6 3655.8 4062
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |

Page 99 of 130



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Model Number: M37TXS9PW1AN

450.650000 MHz

SAC Transmitter Radiated Emission:

Battery Part No: NA
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1

S/N: 681P3A0078

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

SR:08878-EMC-00004

Accy Part No: 3466-HMN1079G-3,

Test Mode: TX Analog
25 kHz

120.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
901.3000 -13.0000 -84.4877 ** -83.8508 **
1351.9500 -13.0000 -44.8600 * -41.2700 *
1407.6800 -13.0000 -55.9000 * -46.6500 *
1424.0800 -13.0000 -55.6400 * -44.2900 *
1440.0800 -13.0000 -55.8800 * -43.5200 *
1535.8700 -13.0000 -54.5600 * -46.8000 *
1802.6000 -13.0000 -46.3600 * -46.5800 *
2253.2500 -13.0000 -49.8100 * -42.9800 *
2703.9000 -13.0000 -50.8700 * -45.5800 *
3154.5500 -13.0000 -43.5100 * -40.0600 *
3605.2000 -13.0000 -54.1606 ** -53.1250 **
4055.8500 -13.0000 -51.8505 ** -51.7957 **
4506.5000 -13.0000 -52.1363 ** -49.8481 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
-10 T—— — " . S I D D D S B . Emission Equiv Pwr Into
. -20 Ideal Dipole (dBm)
cEn -30 .
- 0O Vertical Measured
E -40 - _ _ _ M Emission Equiv Pwr Into
3 50 B 1 [T B Ideal Dipole (dBm)
c
'% -60 - = Failing Limit
E 70 -
w
-80 4
_90 4
-100 ||| L L L L
% © ® % % A [ © o © o ) )
& & & W F P 9 Y P e P
,{}; '»b‘ \y \y \f) N ,{)/ V) ,,)\/ ) b(Q ™
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, May 01, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: |

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

450.650000 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

901.3000 -13.0000 -83.8932 ** -83.7918 **
1098.1000 -13.0000 -47.1900 * -38.6500 *
1351.9500 -13.0000 -60.5708 ** -61.4537 **
1407.8800 -13.0000 -56.8500 * -41.4200 *
1424.2800 -13.0000 -50.5800 * -43.9200 *
1440.2800 -13.0000 -55.8400 * -39.9500 *
1456.2800 -13.0000 -47.4600 * -44.8400 *
1536.2700 -13.0000 -53.5400 * -47.9000 *
1802.6000 -13.0000 -60.2061 ** -60.4046 **
2253.2500 -13.0000 -57.2197 ** -58.4984 **
2561.6200 -13.0000 -51.4100 * -35.9200 *
2703.9000 -13.0000 -55.7812 ** -55.2110 **
3154.5500 -13.0000 -52.7830 ** -53.6195 **
3605.2000 -13.0000 -54.8028 ** -54.9596 **
4055.8500 -13.0000 -51.0650 ** -51.5147 **
4506.5000 -13.0000 -50.8266 ** -50.8523 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
10 o o — — — ——— — — — —— — — | EMission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 - O Vertical Measured
2 _ Emission Equiv Pwr Into
E -40 - ] =T o I Ideal Dipole (dBm)
3 .50 [] — ] ] _ _ || = Failing Limit
c
2 60 -
2
E 70 -
-80 -+
-90 | ITI
-100 HLL - AL B L

901.3 1098.1 1351.951407.881424.28 1440.28 1456.28 1536.27 1802.6 2253.252561.62 2703.9 3154.55 3605.2 4055.85 4506.5
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: GOPOTV0894 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN4079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

459.125000 MHz 25 kHz 60.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

918.2500 -13.0000 -84.4481 ** -87.9734 **
1377.3750 -13.0000 -50.0300 * -44.7800 *
1836.5000 -13.0000 -49.2200 * -50.2100 *
2295.6250 -13.0000 -47.2100 * -45.2100 *
2754.7500 -13.0000 -55.7345 ** -52.5258 **
3213.8750 -13.0000 -52.6937 ** -51.4277 **
3673.0000 -13.0000 -53.7395 ** -55.0487 **
4132.1250 -13.0000 -52.2754 ** -52.1715 **
4591.2500 -13.0000 -50.5093 ** -49.8942 **

RADIATED SPURIOUS EMISSIONS

0
10 O Horizontal Measured
T ] ] ] ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_% -30 1 O Vertical Measured
%’ -40 | Emission Equiv Pwr Into
3 | — ] Ideal Dipole (dBm)
3 50 — —— __
s
a  -60
0
E .70 |
_80 4
-90 4 | |_|
-100 T T T . . . . .
918.25 1377.375 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin & Qawiman Wed, Jul 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.5 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN4079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

459.125000 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

918.2500 -13.0000 -82.4090 ** -84.0337 **
1024.1000 -13.0000 -51.4100 * -36.8500 *
1377.3750 -13.0000 -61.5974 ** -61.2226 **
1407.6800 -13.0000 -56.1800 * -40.7400 *
1423.8800 -13.0000 -49.7600 * -46.6400 *
1440.0800 -13.0000 -43.2700 * -45.2300 *
1455.8800 -13.0000 -48.5500 * -42.0400 *
1536.0700 -13.0000 -53.2300 * -52.5000 *
1769.6600 -13.0000 -44.3700 * -49.1800 *
1836.5000 -13.0000 -60.3202 ** -59.8377 **
2295.6250 -13.0000 -57.4202 ** -57.8520 **
2754.7500 -13.0000 -56.4363 ** -55.4781 **
3213.8750 -13.0000 -51.8125 ** -54.1414 **
3673.0000 -13.0000 -54.6617 ** -54.7565 **
4132.1250 -13.0000 -52.0528 ** -52.0583 **
4591.2500 -13.0000 -49.9634 ** -50.4416 **

RADIATED SPURIOUS EMISSIONS

0
10 l O Horizontal Measured
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results |

Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

467.775000 MHz 25 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -13.0000 -82.9245 ** -82.7920 **
1403.3250 -13.0000 -44.5200 * -39.7300 *
1424.0800 -13.0000 -55.9400 * -53.5300 *
1535.8700 -13.0000 -56.1300 * -54.0000 *
1871.1000 -13.0000 -43.5900 * -42.3900 *
2338.8750 -13.0000 -45.4700 * -46.0300 *
2806.6500 -13.0000 -49.6700 * -45.6500 *
3274.4250 -13.0000 -51.1667 ** -51.7959 **
3742.2000 -13.0000 -54.1721 ** -52.3899 **
4209.9750 -13.0000 -51.5732 ** -50.2545 **
4677.7500 -13.0000 -50.1434 ** -49.8455 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV ey e e o s e s s s s Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E -30 1 O Vertical Measured
2 0 _ Emission Equiv Pwr Into
g — — ] _ Ideal Dipole (dBm)
3 50 - — —
s = Failing Limit
‘@ -60
k)
E 70 |
-80 -
.90 n
-100 T T T T T . :

935.55 1403.325  1424.08 1535.87 1871.1 2338.875 2806.65 3274.425 3742.2 4209.975 4677.75
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sun, May 20, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 69.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

467.775000 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

935.5500 -13.0000 -83.6597 ** -83.0018 **
1403.3250 -13.0000 -61.7286 ** -60.5836 **
1407.8800 -13.0000 -55.1000 * -46.7400 *
1424.0800 -13.0000 -54.2700 * -42.6600 *
1440.2800 -13.0000 -55.0100 * -44.2900 *
1456.0800 -13.0000 -49.7300 * -44.6100 *
1535.8700 -13.0000 -53.9900 * -49.3700 *
1871.1000 -13.0000 -58.8374 ** -60.3129 **
2338.8750 -13.0000 -57.6184 ** -57.8123 **
2569.0200 -13.0000 -51.5700 * -37.5000 *
2806.6500 -13.0000 -55.6660 ** -56.7362 **
3274.4250 -13.0000 -53.2846 ** -53.6057 **
3742.2000 -13.0000 -53.7141 ** -53.1591 **
4209.9750 -13.0000 -52.2650 ** -51.5562 **
4677.7500 -13.0000 -50.0536 ** -51.1633 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3

System MU: 5.01 dB
Remarks: | Passed Results | Marginal Results | Failed Results |

Page 105 of 130



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.11.3. Test Result (Digital)

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

380.012500 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea§ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
760.0250 -20.0000 -84.5949 ** -84.6133 **
1005.0200 -20.0000 -49.5800 * -38.3600 *
1061.2700 -20.0000 -46.7200 * -44.5700 *
1074.4470 -20.0000 -48.4000 * -36.8600 *
1140.0375 -20.0000 -62.2377 ** -60.7110 **
1424.1000 -20.0000 -52.3500 * -49.7800 *
1456.2000 -20.0000 -50.2500 * -44.6900 *
1520.0500 -20.0000 -52.9400 * -43.3400 *
1536.1500 -20.0000 -54.4300 * -49.6400 *
1900.0625 -20.0000 -45.6900 * -46.6400 *
2280.0750 -20.0000 -44.3900 * -37.3500 *
2660.0875 -20.0000 -54.6539 ** -53.2985 **
3040.1000 -20.0000 -50.4095 ** -50.6310 **
3420.1125 -20.0000 -52.9426 ** -53.0826 **
3800.1250 -20.0000 -52.5475 ** -53.4290 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

380.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
760.0250 -20.0000 -85.0089 ** -85.3357 **
1140.0375 -20.0000 -61.6368 ** -62.3491 **
1424.1000 -20.0000 -54.3800 * -43.0900 *
1456.0500 -20.0000 -54.6800 * -46.2400 *
1519.8000 -20.0000 -55.1900 * -45.1700 *
1535.7000 -20.0000 -53.8400 * -50.8800 *
1769.2400 -20.0000 -56.0600 * -54.0100 *
1900.0625 -20.0000 -59.3415 ** -58.7240 **
2280.0750 -20.0000 -57.5238 ** -55.9539 **
2660.0875 -20.0000 -55.7468 ** -55.5511 **
3040.1000 -20.0000 -54.5959 ** -55.2356 **
3420.1125 -20.0000 -54.3061 ** -54.6209 **
3800.1250 -20.0000 -53.0996 ** -53.0086 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, May 02, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 22.6 Hum(%RH): 70.3

System MU: 5.01 dB
Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

406.200000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
812.4000 -20.0000 -83.545]1 ** -84.1793 **
1220.4900 -20.0000 -54.6200 * -60.1500 *
1424.2800 -20.0000 -53.7100 * -53.7500 *
1439.8800 -20.0000 -54.4800 * -54.7900 *
1456.0800 -20.0000 -54.6300 * -54.2300 *
1536.0700 -20.0000 -55.2000 * -54.4100 *
1624.8000 -20.0000 -54.4400 * -50.0100 *
1769.4600 -20.0000 -56.0200 * -50.5800 *
2031.0000 -20.0000 -52.3800 * -51.0200 *
2437.2000 -20.0000 -46.8100 * -44.0500 *
2843.4000 -20.0000 -56.2531 ** -55.4482 **
3249.6000 -20.0000 -53.9788 ** -53.4839 **
3655.8000 -20.0000 -53.5705 ** -53.5879 **
4062.0000 -20.0000 -51.7278 ** -52.5501 **

RADIATED SPURIOUS EMISSIONS
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812.4 1220.49 1424.28 1439.88 1456.08 1536.07 1624.8 1769.46 2031 2437.2 2843.4 3249.6 3655.8 4062
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

406.200000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
812.4000 -20.0000 -84.5287 ** -84.2947 **
1218.6000 -20.0000 -62.2797 ** -61.2604 **
1408.2800 -20.0000 -54.5900 * -54.0800 *
1423.8800 -20.0000 -54.8000 * -52.8700 *
1440.0800 -20.0000 -55.2600 * -53.9900 *
1456.0800 -20.0000 -55.6300 * -53.6400 *
1624.8000 -20.0000 -61.1716 ** -61.1146 **
1769.2600 -20.0000 -55.2000 * -56.1600 *
2031.0000 -20.0000 -57.4496 ** -57.8796 **
2437.2000 -20.0000 -56.0674 ** -57.1575 **
2843.4000 -20.0000 -56.3348 ** -56.2961 **
3249.6000 -20.0000 -54.0772 ** -53.2545 **
3655.8000 -20.0000 -54.4572 ** -53.9654 **
4062.0000 -20.0000 -50.2926 ** -50.2615 **
RADIATED SPURIOUS EMISSIONS
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SRl N N N N N §F _§ _§N N N N § Ideal Dipole (dBm)
T 30 O Vertical Measured
L] Emission Equiv Pwr Into
;g' -40 - Ideal Dipole (dBm)
3 .50 —— || = Failing Limit
E 70 -
-80
-90 - |_|_|
R e e

812.4 1218.6 1408.28 1423.88 1440.08 1456.08 1624.8 1769.26 2031 2437.2 2843.4 3249.6 3655.8 4062
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: Passed Results |

Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

450.650000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
901.3000 -20.0000 -83.2007 ** -83.1787 **
1351.9500 -20.0000 -46.4600 * -42.0400 *
1424.0800 -20.0000 -55.3200 * -54.6400 *
1536.0700 -20.0000 -54.4500 * -54.3200 *
1802.6000 -20.0000 -47.6800 * -47.8700 *
2253.2500 -20.0000 -51.1000 * -49.6800 *
2703.9000 -20.0000 -51.4400 * -50.1600 *
3154.5500 -20.0000 -44.2600 * -41.1900 *
3605.2000 -20.0000 -55.0146 ** -53.7191 **
4055.8500 -20.0000 -52.1413 ** -50.3164 **
4506.5000 -20.0000 -51.3124 ** -51.3780 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

450.650000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
901.3000 -20.0000 -82.7182 ** -84.1468 **
1022.9000 -20.0000 -53.6000 * -52.7700 *
1030.9000 -20.0000 -53.4500 * -50.3000 *
1351.9500 -20.0000 -61.2922 ** -61.1061 **
1424.2800 -20.0000 -55.1500 * -54.0100 *
1536.0700 -20.0000 -54.3500 * -56.0500 *
1769.4600 -20.0000 -44.1600 * -48.5800 *
1802.6000 -20.0000 -60.9939 ** -60.4865 **
2253.2500 -20.0000 -58.6276 ** -57.5862 **
2703.9000 -20.0000 -56.3326 ** -56.0628 **
3154.5500 -20.0000 -54.0002 ** -52.8011 **
3605.2000 -20.0000 -54.5927 ** -54.5111 **
4055.8500 -20.0000 -51.6227 ** -52.0806 **
4506.5000 -20.0000 -51.7283 ** -50.9934 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: GOPOTV0894 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN4079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

459.125000 MHz 12.5 kHz 60.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -20.0000 -83.2668 ** -84.9564 **
1377.3750 -20.0000 -44.7800 * -43.8800 *
1836.5000 -20.0000 -49.0100 * -51.0800 *
2295.6250 -20.0000 -42.5600 * -42.2700 *
2754.7500 -20.0000 -53.4618 ** -52.8727 **
3213.8750 -20.0000 -53.2217 ** -50.9818 **
3673.0000 -20.0000 -54.5345 ** -53.2292 **
4132.1250 -20.0000 -51.9862 ** -52.5294 **
4591.2500 -20.0000 -50.7878 ** -51.3362 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin & Qawiman Wed, Jul 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.5 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

459.125000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

918.2500 -20.0000 -83.4112 ** -83.1717 **

1377.3750 -20.0000 -61.5469 ** -61.1744 **

1423.8800 -20.0000 -55.5100 * -54.6600 *

1536.0700 -20.0000 -55.5200 * -56.3500 *

1768.8600 -20.0000 -49.1300 * -48.0000 *

1836.5000 -20.0000 -59.9753 ** -59.7646 **

2295.6250 -20.0000 -58.4442 ** -58.5442 **

2754.7500 -20.0000 -55.0843 ** -56.9348 **

3213.8750 -20.0000 -53.2634 ** -53.4906 **

3673.0000 -20.0000 -54.8075 ** -53.5797 **

4132.1250 -20.0000 -52.8664 ** -52.5133 **

4591.2500 -20.0000 -49.5189 ** -50.6707 **

RADIATED SPURIOUS EMISSIONS
0
O Horizontal Measured
-10 - Emission Equiv Pwr Into
20 HEEE I I I I I S S S e s . Ideal Dipole (dBm)

T 30 4 OVertical Measured
S Emission Equiv Pwr Into
E -40 1 Ideal Dipole (dBm)
24 50 4 ] 1 || = Failing Limit
c
.2
2
£
w

-60
-70 -
-80 -
.90 -
-100 ; L1

91825 1377.375 1423.88 1536.07 1768.86 _1836.5 2295.625 2754.75 3213.875 3673  4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

467.775000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -20.0000 -83.2199 ** -83.2460 **
1403.3250 -20.0000 -43.7600 * -42.2800 *
1424.0300 -20.0000 -54.3000 * -53.8100 *
1440.0800 -20.0000 -55.5300 * -56.0600 *
1535.8700 -20.0000 -54.3000 * -54.4900 *
1769.8600 -20.0000 -55.7400 * -56.1400 *
1871.1000 -20.0000 -45.8000 * -43.3300 *
2338.8750 -20.0000 -52.1000 * -50.5500 *
2806.6500 -20.0000 -55.1004 ** -53.9744 **
3274.4250 -20.0000 -52.7844 ** -52.7134 **
3742.2000 -20.0000 -53.5528 ** -52.5944 **
4209.9750 -20.0000 -50.4064 ** -51.3019 **
4677.7500 -20.0000 -50.8968 ** -49.1863 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

467.775000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -20.0000 -83.1552 ** -84.1284 **
1403.3250 -20.0000 -61.0911 ** -60.4597 **
1424.0800 -20.0000 -55.2900 * -54.5600 *
1440.2800 -20.0000 -56.2400 * -56.0800 *
1455.6800 -20.0000 -55.4200 * -55.0500 *
1770.2600 -20.0000 -55.7500 * -55.9400 *
1871.1000 -20.0000 -60.0746 ** -59.7850 **
2338.8750 -20.0000 -58.2750 ** -58.2363 **
2806.6500 -20.0000 -55.6548 ** -56.3904 **
3274.4250 -20.0000 -54.0042 ** -54.2580 **
3742.2000 -20.0000 -53.0923 ** -53.8797 **
4209.9750 -20.0000 -51.5653 ** -51.7271 **
4677.7500 -20.0000 -49.4815 ** -50.1661 **
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Fri, May 04, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

380.012500 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
760.0250 -20.0000 -84.6603 ** -83.2096 **
1140.0375 -20.0000 -62.7013 ** -62.9494 **
1408.0500 -20.0000 -54.4700 * -54.9000 *
1423.8000 -20.0000 -52.9400 * -53.4200 *
1440.0000 -20.0000 -53.3100 * -54.4400 *
1455.9000 -20.0000 -54.1600 * -54.3400 *
1520.0500 -20.0000 -58.2761 ** -57.6694 **
1535.8500 -20.0000 -55.8200 * -53.8900 *
1900.0625 -20.0000 -59.3459 ** -58.2617 **
2280.0750 -20.0000 -58.0535 ** -58.0172 **
2660.0875 -20.0000 -55.2708 ** -55.4339 **
3040.1000 -20.0000 -54.6281 ** -53.5323 **
3420.1125 -20.0000 -54.8930 ** -53.8220 **
3800.1250 -20.0000 -53.1305 ** -53.6601 **

RADIATED SPURIOUS EMISSIONS

0
OHorizontal Measured
-10 Emission Equiv Pwr Into
SVl N N N N N B B § N N N N N Ideal Dipole (dBm)
T .30 | O Vertical Measured
2 Emission Equiv Pwr Into
3 -40 - Ideal Dipole (dBm)
% -50 - = Failing Limit
2 -60
@
E 70 -
_80 i
-90 i
-100 | | |

760.0251140.03751408.05 1423.8 1440 1455.9 1520.05 1535.851900.06252280.0752660.0875 3040.1 3420.11253800.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: Passed Results | Marginal Results | Failed Results |

Page 116 of 130



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

380.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
760.0250 -20.0000 -83.9993 ** -83.9822 **
1140.0375 -20.0000 -63.6217 ** -61.7359 **
1424.1000 -20.0000 -53.4600 * -53.1500 *
1439.7000 -20.0000 -54.2800 * -54.4700 *
1455.9000 -20.0000 -54.7600 * -54.4200 *
1520.0500 -20.0000 -58.5126 ** -57.7839 **
1535.8500 -20.0000 -56.3100 * -54.7200 *
1900.0625 -20.0000 -59.4532 ** -58.7654 **
2280.0750 -20.0000 -58.4608 ** -58.3098 **
2660.0875 -20.0000 -55.2493 ** -56.6010 **
3040.1000 -20.0000 -54.4852 ** -54.0960 **
3420.1125 -20.0000 -53.5051 ** -53.3334 **
3800.1250 -20.0000 -53.0789 ** -53.1684 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9

System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

406.200000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
812.4000 -20.0000 -84.6371 ** -84.8272 **
1218.6000 -20.0000 -60.4258 ** -60.3337 **
1408.0800 -20.0000 -55.3800 * -55.4800 *
1424.0800 -20.0000 -54.2800 * -53.5900 *
1440.0800 -20.0000 -55.1900 * -55.2000 *
1456.2800 -20.0000 -55.5000 * -54.7100 *
1488.0800 -20.0000 -56.9300 * -55.2700 *
1624.8000 -20.0000 -53.3300 * -49.9400 *
2031.0000 -20.0000 -51.7200 * -46.8500 *
2437.2000 -20.0000 -39.9400 * -38.0000 *
2843.4000 -20.0000 -55.9681 ** -55.0500 **
3249.6000 -20.0000 -52.0699 ** -51.9566 **
3655.8000 -20.0000 -54.1270 ** -53.6329 **
4062.0000 -20.0000 -52.3978 ** -52.0868 **
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Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results |

Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

SR:08878-EMC-00004

406.200000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
812.4000 -20.0000 -84.834]1 ** -84.2352 **
1218.6000 -20.0000 -61.4239 ** -62.2126 **
1408.0800 -20.0000 -56.3800 * -55.9600 *
1424.0800 -20.0000 -54.8500 * -53.8100 *
1439.8800 -20.0000 -55.7200 * -55.2900 *
1520.6700 -20.0000 -55.8000 * -55.7700 *
1536.0700 -20.0000 -53.8600 * -53.5000 *
1624.8000 -20.0000 -60.1526 ** -61.9190 **
2031.0000 -20.0000 -57.9214 ** -57.8424 **
2437.2000 -20.0000 -57.3099 ** -57.8946 **
2843.4000 -20.0000 -56.4995 ** -56.6886 **
3249.6000 -20.0000 -54.1653 ** -54.9764 **
3655.8000 -20.0000 -53.9675 ** -55.7310 **
4062.0000 -20.0000 -52.3402 ** -52.8199 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

450.650000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

901.3000 -20.0000 -83.723]1 ** -83.9187 **
1351.9500 -20.0000 -43.9700 * -39.9700
1424.0800 -20.0000 -52.9200 * -53.7900 *
1536.2700 -20.0000 -53.9100 * -55.1000 *
1769.0600 -20.0000 -55.8000 * -56.4800 *
1771.6600 -20.0000 -56.2200 * -56.6100 *
1802.6000 -20.0000 -45.6900 * -45.9700 *
2253.2500 -20.0000 -41.8600 * -41.1400 *
2703.9000 -20.0000 -51.0100 * -46.9100 *
3154.5500 -20.0000 -46.1900 * -42.0000 *
3605.2000 -20.0000 -54.4575 ** -53.8471 **
4055.8500 -20.0000 -52.3250 ** -49.9389 **
4506.5000 -20.0000 -51.9745 ** -51.0882 **

RADIATED SPURIOUS EMISSIONS

0 O Horizontal Measured
-10 A Emission Equiv Pwr Into
20 [ S S S I S S S S S S s . Ideal Dipole (dBm)
E 30 | 0O Vertical Measured
= 0 - Emission Equiv Pwr Into
% — 1] R Ideal Dipole (dBm)
2 507 — Failing Limit
(=]
3 0
£ -70
w
.80 i
_90 i
-100 |||
> % ® A © © © 5 5 5 0 o
& S N v O o Qv v 0" hel &° ® o
qQ (/)}(,)\/ \P:»V \(;’)b ’;\b‘b \/,\,\\, \376 ’\:{?”: ’{/\Q ’)’\(I,)V ,))Q’Q b§,§‘) &,)Q
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

450.650000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
901.3000 -20.0000 -84.7652 ** -83.4912 **
1351.9500 -20.0000 -61.6253 ** -61.6580 **
1424.0800 -20.0000 -53.7500 * -53.6800 *
1456.0800 -20.0000 -54.7500 * -54.5200 *
1536.0700 -20.0000 -53.8800 * -55.4000 *
1769.4600 -20.0000 -55.7500 * -53.6100 *
1802.6000 -20.0000 -58.7588 ** -60.7813 **
2253.2500 -20.0000 -57.7265 ** -56.5221 **
2703.9000 -20.0000 -55.8349 ** -55.3345 **
3154.5500 -20.0000 -54.0766 ** -54.7752 **
3605.2000 -20.0000 -54.4978 ** -55.0571 **
4055.8500 -20.0000 -51.7731 ** -52.1531 **
4506.5000 -20.0000 -51.8374 ** -51.0147 **

RADIATED SPURIOUS EMISSIONS
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Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: GOPOTV0894 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN4079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

459.125000 MHz 12.5 kHz 60.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -20.0000 -83.6325 ** -83.6832 **
1377.3750 -20.0000 -49.6200 * -35.2900 *
1836.5000 -20.0000 -48.8800 * -48.3700 *
2295.6250 -20.0000 -44.0200 * -39.2700 *
2754.7500 -20.0000 -56.0621 ** -53.1339 **
3213.8750 -20.0000 -53.8760 ** -51.3346 **
3673.0000 -20.0000 -53.8038 ** -55.1591 **
4132.1250 -20.0000 -52.9885 ** -51.9382 **
4591.2500 -20.0000 -50.2522 ** -50.7596 **

RADIATED SPURIOUS EMISSIONS

0
10 O Horizontal Measured
B Emission Equiv Pwr Into
-20 { amm [ [ [ [ _—— [ [ [ Ideal Dipole (dBm)
_% -30 1 _ O Vertical Measured
%’ -40 | — Emission Equiv Pwr Into
3 | | Ideal Dipole (dBm)
- -50 - I _
s
a  -60
0
E .70 |
_80 4
-90 4
-100 T . . . . . . .
918.25 1377.375 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin & Qawiman Wed, Jul 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.5 Hum(%RH): 70.3
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

459.125000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -20.0000 -84.2950 ** -83.0514 **
1377.3750 -20.0000 -61.7509 ** -61.5211 **
1424.2800 -20.0000 -53.3700 * -53.4000 *
1456.4800 -20.0000 -54.8200 * -54.5900 *
1536.0700 -20.0000 -53.9300 * -53.0300 *
1836.5000 -20.0000 -59.9878 ** -60.3245 **
2295.6250 -20.0000 -58.3766 ** -57.1481 **
2754.7500 -20.0000 -55.2556 ** -55.9282 **
3213.8750 -20.0000 -53.6100 ** -53.5920 **
3673.0000 -20.0000 -54.9348 ** -53.5544 **
4132.1250 -20.0000 -50.8679 ** -51.8866 **
4591.2500 -20.0000 -50.8751 ** -50.3383 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
-10 - Emission Equiv Pwr Into
20 HEEE DI DN I I S D S S S s . Ideal Dipole (dBm)
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2
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918.25 1377.375 1424.28 1456.48 1536.07 1836.5 2295625 2754.75 3213.875 3673  4132.125 4591.25
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

467.775000 MHz 12.5 kHz 120.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

935.5500 -20.0000 -83.0462 ** -83.4237 **
1403.3250 -20.0000 -41.7100 * -37.7000
1424.0800 -20.0000 -53.8300 * -53.8700 *
1440.0800 -20.0000 -55.2100 * -55.1700 *
1455.8800 -20.0000 -54.8200 * -54.6000 *
1536.2700 -20.0000 -55.0600 * -53.4900 *
1871.1000 -20.0000 -43.4800 * -40.5600 *
2338.8750 -20.0000 -45.2600 * -43.3400 *
2561.4200 -20.0000 -52.7900 * -50.5000 *
2806.6500 -20.0000 -55.1409 ** -53.0696 **
3274.4250 -20.0000 -52.3626 ** -52.1830 **
3742.2000 -20.0000 -52.9913 ** -52.4891 **
4209.9750 -20.0000 -51.7828 ** -50.6039 **
4677.7500 -20.0000 -49.6116 ** -49.9013 **

RADIATED SPURIOUS EMISSIONS

0
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935.55 1403.325 1424.08 1440.08 1455.88 1536.27 1871.1 2338.875 2561.42 2806.65 3274.425 3742.2 4209.975 4677.75
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

SR:08878-EMC-00004

467.775000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured_Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -20.0000 -83.9640 ** -83.9023 **
1403.3250 -20.0000 -60.8320 ** -59.3387 **
1408.0800 -20.0000 -55.7000 * -55.3700 *
1424.2800 -20.0000 -53.5400 * -54.4300 *
1440.2800 -20.0000 -54.5200 * -54.6600 *
1455.8800 -20.0000 -55.1000 * -54.4800 *
1536.0700 -20.0000 -54.2100 * -53.1200 *
1871.1000 -20.0000 -59.8701 ** -58.7251 **
2338.8750 -20.0000 -57.9712 ** -58.4235 **
2806.6500 -20.0000 -55.0812 ** -56.7611 **
3274.4250 -20.0000 -53.6203 ** -53.0352 **
3742.2000 -20.0000 -53.1226 ** -53.7441 **
4209.9750 -20.0000 -52.7242 ** -51.4824 **
4677.7500 -20.0000 -50.2803 ** -51.0080 **
RADIATED SPURIOUS EMISSIONS
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935.55 1403.325 1408.08 1424.28 1440.28 1455.88 1536.07 1871.1 2338.875 2806.65 3274.425 3742.2 4209.975 4677.75
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Sat, May 05, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.9
System MU: 5.01 dB

Remarks: |

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.11.4. Test Limit

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P) | 43 +logl10(P)
(-20 dBm) (-13 dBm)
43 +1og10(P) | 43 +logl0(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)
(-20 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

6.12.

IC:
Effective Radiated Power (ERP)

6.12.1. Test Setup

1)

2)

3)

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

W= loooo

OOOC'A.'

The Resolution Bandwidth for Equivalent Radiated Power (ERP) below 1 GHz is 100 kHz with
Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is 1 MHz with
Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of
Turn Table, rotated the table 45 degree each interval to search the maximum radiation power and
receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m
to 4m to find the maximum polar radiated power for each degree interval. The “Read Value” is
the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from Im to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.12.2. Test Result

6.12.3. Test Limit
The maximum output power of the transmitter for mobile stations is 100 watts (20 dB).
Power is given in terms of effective radiated power (ERP).

6.13. GNSS (EIRP for 1559 - 1610MHz)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

IC:

6.13.1. Test Setup

4)

5)

6)

7)

Radio ahsorbing material  <pinlded Case Ground Plane

Spectrum

W= loooo

C 0 O Oy~

The Resolution Bandwidth for Equivalent Isotropically Radiated Power (EIRP) below 1 GHz is
100 kHz with Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is
1 MHz with Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of
Turn Table, rotated the table 45 degree each interval to search the maximum radiation power and
receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m
to 4m to find the maximum polar radiated power for each degree interval. The “Read Value” is
the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

EIRP = “Read Value” + Measured substitution value + 2.15.

6.13.1. Test Result
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

IC:

6.13.2. Test Limit

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including
harmonics in the band 1559-1610 MHz shall be limited to =70 dBW/MHz equivalent
isotropically radiated power (EIRP) for wideband signals, and —80 dBW EIRP for
discrete emissions of less than 700 Hz bandwidth.

~ End of Report ~
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